L} PARTS CATALOG 8-3200
2 3118, 4116, 4118, 4120
Ingersoll COMPACT TRACTORS

INDEX PAINT ENGINES GENERAL INFO




3118, 4116, 4118, 4120
COMPACT TRACTORS

INDEX PRODUCT IDENTIFICATION NUMBERS (PIN.)
OR SERIAL NUMBERS (S/N)

TRACTOR MODEL AND P.1.N. ENGINE MODEL, SERIAL AND
OR SERIAL NUMBERS SPECIFICATION NUMBERS
NOTE: In this catalog there are references to serial numbers.

To order the correct part use these serial numbers as a guide.

ENGINE IDENTIFICATION

TRACTOR MODEL ENGINE MODEL

4116 C33235
ONAN P216G-I
SPEC. NO. 10904C, 10904D

3118, 4118 C33236
ONAN P218G-
SPEC. NO. 10904C, 10904D

4120 C33237
ONAN P220G-I
SPEC. NO. 10904C, 10904D



MAIN
INDEX

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

O/L - “Obtain locally”

- “Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

GENERAL INFORMATION

PARTS ORDERS

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator’s seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ’D

C 55159 CYLINDER ASSY - rear SteriNg .....ccccceeiiciiiieiiiee ettt 1

28 C 56208 SOCKET ASSY -rear CyliNder.........coocueiiiiiiiiiiee e 1

29 C 55956 PLUG - adjusting, SOCKEt @SSV .......cccuueeiiiiiiiiiiiiiie et 1
30 C 55957 SEAT- socket, Dall......cocoiiiiiiieeee e
31 C 56210 SPRING-SOCKEL ...ttt
32 C 56209 SEAT - SOCKET SPIING ..eeiiiiiiiie e
33 G 45175 CLAMP ASSY - SOCKEL @SSY ...coiuuiiiiiiiiiiie it
16- 836 BOLT-1/2"X2-1/4" N.F. NEX...eeiiiiieiie ettt
34 132- 104 PIN-COtEr, 3/167X3” ..ttt
35 C 55889 STUD - ball, socket & CYliNAEr ...........ovevevieiiiiiiieiee e
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..ttt
37 92- 4 LOCK WASHER = 1/4"SAE ...ttt



MAIN ALPHABETICAL INDEX

ENGINE SECTION
AIr Cleaner ... 19 FIyWheel ......ocoooiiiii e 5
Battery ... 59 Fuel PUMP .. 17
Breather, CrankCase ...........ccoovvuvveeeeeeeieeeieeeeeeeeeens 19 Fuel System.......cccii e 17
Camshaft.. ... 5 Gasket KitS ....oeveeieeiieeeeeee e 9-11
(02215010 (=] (o] (N 21 (€011 1 o Lo ] SR 15-23
Choke Linkage ..........oocueviiiiiiieiiiiieeieeee e 21 MUFFIEI e 25
Connecting ROd ........ccvviiiiiiiiie e 7 ShieldS.....eoeiiiiiiiee e 23-25
Crankshaft...........oooovvviiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee 5 Ol PaN ... 13
Cylinder BIoCK ........ccoeveiiiiiiiiiiie e, 9-11 PiStON....uieiiiiee e 7
Cylinder Head ..........coooooiiiiiiiiiiieee e, 9-11 Rotor, Ignition ..........ccovviiiiii e 15
Electrical System ........cccoeeviiiiiiiie 57-61 SPArK PIUG ..ceeeeeeeiee e 61
Engine Block & Attaching Parts ............ccccceeeee. 9-11 Starter ... 57
Exhaust System ... 25 TanK, FUEBL.......ueeeiieiieeeee e 17
Filter, Breather ...........ceeeiiiiiiiiiee e 19 Throttle Linkage..........cccvvieiieeieeeeeeee e 21
Filter, FUBI ... 17 ValVES ... 9-11
Filter, Oil ... 13
BASIC TRACTOR SECTION

AXIE, FroNt......ooooiiiee e 33 [ [0 oo [ RRUPRIN 29
AXIE, REAI ....ooiiiiiiieee e 37 Hydraulics ......ccceeeveeiiiiee e 39-55
Baffles & Shrouds ..........ccccceeeiiiiiiiiiiieeee, 23,25,51 Adapter, Pump Drive......ccccccooiiiiiiiieeeee e 47
BraKes ......oouuueeiiiiieeeeee e 35 Motor, Hydraulic Drive..........ccccccceveeiiiciiieen. 43
Control, Speed........cooiiiiiiiiii e 53 PUMP e 47
DECAIS ... 63 Valve, Control..........ooeveeeiiiiiiicee e, 45
Electrical Systems.........ccccooiiiiiiiiii 57-61 Linkage, Valve, Control...........cccccooeiiiiiiinnnn. 53
Fenders ... 31 Hydraulic Lift .........coooiiii e 55
Frame....ooo o 27 PTO (HydrauliC) ......covevviiiieiiieee e 49
GlllE e eeeeenees 29 INStrUMENtS ... 59
Headlights ..., 61

HItCh, TOW .o 53



Ingersoll

INDEX

Paint & Oil

PAINT

Power Red Gloss
16-ounce Aerosol Can........ C28484

Quart......ccoeeveiiiiiieeen C28485
Power White

16-ounce Aerosol Can........ C28812

Quart......ccooeeeiiiiiin e, C28845

(Older 600 Series)
16-ounce Aerosol Can........ C28847
Quart......ccoeeeeeieeviieeeeeeiinnnn, C28848

(6000 Series)
16-ounce Aerosol Can........ C28853
Quart.....ccooeeeiiiiiiiie C28854

(Older 400 Series)
16-ounce Aerosol Can........ C28846
Quart.....ccccceeeeeeeeeeeeeein, C28852

Black, Semi Gloss
16-ounce Aerosol Can........ C28849
Quart ......cooeveiveiiiee C28850

Black, High Heat
16-ounce Aerosol Can........ C28851

16-ounce Aerosol Can........ C30870

M & W Plum
16-ounce Aerosol Can........ 10-5688

16-ounce Aerosol Can........ C38444
Quart......coooeiviiiiiie C38982

Odyssey Charcoal Grey
16-ounce Aerosol Can........ C47171

HYDRAULIC OIL

20W40, Use 32 Degrees and above.
12-Quart Case............. C32778

5W20, Use Below 32 Degrees.
12-Quart Case............. C32777




INDEX




INDEX

©Coo~NOoOCOORhWN-—-M

NNNMNNN LA A A A A A aaaaaaaaa
A OWON_2POOOONOOODAWN-_OO

m

PART NO.

C20223
C24325
C24326
211-216
126-9
C32468
C32469
C22261
C20229
C20233
C32284
C32285
126-9
C20218
C20219
C22262
C31976
C32286
C20226
C32473
C32463
C20303
C32464
C32287
C32288
C24956
C32458

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

CRANKSHAFT, CAMSHAFT AND FLYWHEEL

DESCRIPTION REQ'D
RING - ret@ining ..o 1
HUB = QOVEIMOT CUP ...ttt ettt e e et e e e e e e e e nnee 1
CUP = QOVEINON ..ttt e bttt e e e e a bt e e e aa b et e e s sabe e e e e abbeeeeabreeeens 1
BALL = GOVEINOI ...ttt ettt e e enb e e e et e e e 5
KEY - WOOAIUF 1/8” X /2 ..ot 1
CAMSHAFT - (includes pin) (3118, 4116, 4118) ..eveiiiiiiee e 1
CAMSHAFT - (includes Pin) (4120) ...ccoocuveieeeiiiiee ettt 1
GEAR ASSEMBLY - CamShaft..........uiiiiiiiiiieiie e 1
WASHER = thrust ... e 1
e | o= o | (= USRS 1
CRANKSHAFT - €NgINE (A116) ..occcuveieeeeiiiee ettt 1
CRANKSHAFT - engine (3118, 4118, 4120) ......ccuieeiiiieiee et 1
KEY - woodruff, crankshaft gear.........ccccoeiiiiiiiiie e 1
RING - retaining ...ceeee e e e 1
WASHER - SPECIAL ...t e e e e e e 1
GEAR - crankshaft ...... ... 1
N A o (U F= T (= Yo 11 (o o EO R 1
FLYWHEEL - €NQINE ...ttt e e e e e e et eee e e e e e e annes 1
GEAR -r1ing, fIyWheEel ......cooieieiiee e 1
BOLT = fIYWREEL......eeiieiieie e e 1
WASHER - SPECIAL.... ettt e e e a e e e e 1
WASHER - SPECIAL.......uiiiiiiiie e e e e a e e e e e 6
SCREW - #10-24 X 3/8 flange 10CK ....ccoo i 6
SCREEN = flYWhEEI ...t 1
KEY - 3/16" x 2” special, flyWheel ..............oooiiiiiiiii e 1
STATOR - ChAIrgING...c.cieeeeieiie ettt eaneee s 1
KIT - terminal CONNECION ... ..o e e e e e 1



IIIII




INDEX

NOoO OO OO, BRADRMDMON_2A_2 M

INDEX

NO OO oo ahr,bABADON_A2 M

J

m

PART NO.

NSS

NSS

NSS

NSS

C29972
C20241
C29739
C24938
C24939
C24940
C24941
C24942
C29750
C29751
C20204
C20205
C25383
C25384
C25385
C25386
C25774
C25775

PART NO.

C40793
C40794
C40795
C40796
C29972
C20241
C40789
C40790
C40791
C40792
C29750
C29751
C20204
C20205
C25383
C25384
C25385
C25386
C25774
C25775

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

PISTONS, RINGS AND CONNECTING RODS
for Specification Number 10904C

DESCRIPTION

PISTON - standard (US€ C40793)......cccuuiiiiiiiiiieiiiiee e
PISTON -.010 (0.25 mm) oversize (use C40794)........ccceeiiieeiiiiiieeeiieenne
PISTON -.020 (0.51 mm) oversize (use C40795).......cccceeiiiiiieiiiniiieeiniieeenne
PISTON -.030 (0.76 mm) oversize (Use C40796)........ccceevriimeeiiiniiieeiniieeenns

PIN = PIStON .o

LN I = =11 11 o SRR
RING SET - piston (standard) ...........cooocueiiiiiiiiiiiiee e
OVEISIZE ..oeeiiiiiee et
OVEISIZE ..ot
OVEISIZE ..ot
OVEISIZE wovveeiieee et
RING SET - piston .040” (1.02mMm) OVErSIZE ........cuueeiiiiiiieieiiiiiee e
CONNECTING ROD - (standard) includes nut and bolt (4116)......................
CONNECTING ROD - .010” (0.25mm) undersize, (4116).....ccccceviorerierennnn.
CONNECTING ROD - .020” (0.51mm) undersize, (4116).......ccceeiorerierannnns
CONNECTING ROD - .030” (.076mm) undersize, (4116)......cccccevrvrrereriunenn.
CONNECTING ROD - (standard) (3118, 4118, 4120).......ccceevieeiiiieiiieeieene
CONNECTING ROD - .010” (0.25mm) undersize, (3118, 4118, 4120)..........
CONNECTING ROD - .020” (0.51mm) undersize, (3118, 4118, 4120)..........
CONNECTING ROD - .030” (0.76mm) undersize, (3118, 4118, 4120)..........
BOLT - connecting rod 5/16” special N.F..........ccccvvviiiiiiiiie e,
NUT - lock, connecting rod 5/16” N.F ...

RING SET - piston .005” (0.13mm
RING SET - piston .010” (0.25mm
RING SET - piston .020” (0.51mm
RING SET - piston .030” (0.76mm

~— — — —

PISTONS, RINGS AND CONNECTING ROD
for Specification Number 10904D

DESCRIPTION

PISTON KIT - standard ..........cooooeeiiieieeeee et
PISTON KIT = .010” OVEISIZE ...euvvvvreririririiiririiniseenss e nan
PISTON KIT = .020” OVEISIZE ...euvvvvrernririrneiririnnsnensnsnsssesnsnsnnnnnnnns
PISTON KIT = .030” OVEISIZE ....uvvvvrerniiriinriririiniisesnsnssn e nnan
PIN = PISTON ettt
RING - retaining......coocciiiiiiie e e e e
RING SET -standard..............oooooiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaes
RING SET - .0107 OVEISIZE ..ot
RING SET - .0207 OVEISIZE ......ceeeeeeeeeeeeeeeeeeeeeeeeeee et
RING SET - .0307 OVEISIZE ....ccce oot
CONNECTING ROD - standard (4116) ......c.ccccuueeeieiieeeeeiiieeeeeieeeeeeeee e e
CONNECTING ROD - .010" undersize (4116) ....coccvvereeeiiieeeiieeee e
CONNECTING ROD - .020" undersize (4116) ....ccocuveeeeeiiieeeiiieee e
CONNECTING ROD - .030" undersize (4116) ....ccccuveeeeniiieeeiieee e
CONNECTING ROD - standard (3118, 4118, 4120) ......eevveviiieeeeieee e,
CONNECTING ROD - .010” undersize (3118, 4118, 4120) .......cceecvvvrevnnnenn.
CONNECTING ROD - .020” undersize (3118, 4118, 4120) ......ccevveeeeeiinnnnene.
CONNECTING ROD - .030” undersize (3118, 4118, 4120) ......ceevveeeeevcnnnnene.
BOLT - connecting rod 5/16” special N.F ..o,
NUT - lock, connecting rod 5/16” N.F ...

.......... 2

.......... 2



INDEX




INDEX

REF.

OCoOoONOO OGOk WN

PART NO.

C33243

C33244

41-26
113-208
C20256
C22618
C22619
C22620
C22621
C22622
C20267
C20268
C20269
C20270
C20271
C20272
C24946
C29974
C29975
C29976
C29977
C29978
C20287
C20288
C20289
C20290
C20291
C20295
C20296
C20297
C20298
C20299
C32274
C32275
192-21
C23320
C20250
C20251
C20276
C20471
C20277
C32272
C32273
113-132
C32276
C32277

MODEL 3118, 411

6, 4118, 4120 COMPACT TRACTORS

CYLINDER BLOCK
DESCRIPTION REQ'D
BLOCK ASSEMBLY - short (4116) includes cylinder and crankcase, all bear-
ings, crankshaft, camshaft, timing gear, connecting rods, pistons, piston rings,
valves, oil pump and breather tube (does not include gasket set)............ccccvveeeen... 1
BLOCK ASSEMBLY - short (3118, 4118, 4120) includes cylinder and
crankcase, all bearings, crankshaft, camshaft, timing gear, connecting rods,
pistons, piston rings, valves, oil pump and breather tube (does not include
GASKEE SOE) ..o e 1
PLUG = WEICK .. e e 1
BOLT - 3/87 — 16 X 1-1/47 ottt 5
SHIM - end play, crankshaft (.005”) ........ceoiiiiiiiii e UAR
BEARING - crankshaft, rear (includes thrust washer) (standard)...............cccceeene 1
BEARING - crankshaft, rear .002” (0.05mm) undersize ..........ccccccoueeeeviiieeeeniieeeens 1
BEARING - crankshaft, rear .010” (0.25mm) uUndersize ..........ccccccvveeeviiieeeeniieeeens 1
BEARING - crankshaft, rear .020” (0.51mm) undersize .........cccccceeevecvvrieeeeeeeeeecnns 1
BEARING - crankshaft, rear .030” (0.76mm) undersize .........ccccccceeveevvreeeeeeeeeecenns 1
WASHER - thrust ... e e 2
GASKET - bearing Plate.......cooueiiiiiiiii e 1
PLATE - DEAINNG, MBAI ... .eeiieiieie et e e e e e e e e e e e e e nnneees 1
BEARING - camshaft 3/4” length (service part is 5/16” length) ...........cccceeviiiennin 2
SEAL - 0il, crankshaft r@ar ...........oouuueiiiieeeeeee e, 1
PIN - drive, bearing STOP ... eeiiii e 4
B 1L = o | R 1
INSERT - valve seat, exhaust (standard) ...........ccccceviiiiiiiicine e 2
INSERT - valve seat, exhaust .002” (0.05mm) OVErSizZe........cc.coecvvereeiiiireeeiiireeee 2
INSERT - valve seat, exhaust .005” (0.13mm) OVErSIZe.........c.ceccvvereeiiiieeeeiiieee e 2
INSERT - valve seat, exhaust .010” (0.25mm) OVErSIZe...........ccoevveirrieeeeeeeeiecnnnnee, 2
INSERT - valve seat, exhaust .025” (0.64mMm) OVErSIZe...........cccoeveuvrrereeeeeeeiecnnnne, 2
INSERT - valve seat, intake (standard) .........coooiiiiiiii e 2
INSERT - valve seat, intake .002” (0.05mMmM) OVErSIZe........cccceevviiieiiiiiiieeeiieee e 2
INSERT - valve seat, intake .005” (0.13mMmM) OVErSIZe........ccceeeiiiiieiiiiiiiieeiiee e 2
INSERT - valve seat, intake .010” (0.25mMmM) OVErSIZe........cceveiiiieiiinieeeeieee e 2
INSERT - valve seat, intake .025” (0.64mMmM) OVErSIZe.......ccceeiiiiieiiiniieieeieee e, 2
BEARING - crankshaft, front, flanged (standard) ............ccccooieiiiiiiiies 1
BEARING - crankshaft, front .002” (0.05mm) undersize ............cccoceeeviveeeeenieeneenns 1
BEARING - crankshaft, front .010” (0.25mm) undersize ............cccocceeeiiveeeeeniieneens 1
BEARING - crankshaft, front .020” (0.51mm) undersize .............ccoceeeeviieeeeincieeeeens 1
BEARING - crankshaft, front .030” (0.76mm) UNAErSIZe ..........ccceevevierrrieieeeeeeiieins 1
GUIDE - valve, @XNaUST........ccociiiiie e 2
GUIDE - valve, iNtAKE......cccueiiiiiiii e 2
LOCKWASHER = 3/87 ...ttt ettt et e et e e smee e e nneeeaneeas 5
PIN - @lignment, GEar COVEN .......oiiiiiiiiiiie e eeee e 2
COVER = VAIVE ...ttt ettt e e et e e e e ste e e enteeeneeeeeas 1
GASKET - VaIVE COVET ...ttt ettt e s 2
TAPPET - valve (Standard) ..........ooooiiiiii e 4
TAPPET - valve .002 (0.05mMm) OVEISIZE........ccouuiiiiiiiieeiiiie e 4
TAPPET - valve .005 (0.13mMm) OVEISIZE......cccccuuiieiiiieeeeiiee e eeiee e 4
VALVE - INt8KE ... e 2
VALVE - @XNAUST........oiiiiieii e 2
BOLT - 1/47 =20 X 1-3/47 ..ottt et 2
SPRING = VAIVE ..ot 4
LOCK - ValVe @nd SPIING ..c.civeieeeiiiiiee ittt e et e e st e e e e sbeeeessneeeeeaans 8



INDEX




INDEX

REF.
33
36
37
37
38
40
41
42
44
45
45

PART NO.

C40797
C29979
C32279
C32280
C32281
C20248
C32440
C20247
C32282
C29981
C29982

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

CYLINDER BLOCK
DESCRIPTION REQ'D
SEAL - iNtaKe VAIVE .....coiiieeeeee e 2
GASKET = NBAA ......eviiiii ittt ettt e e et e e s st e e e s st e e e e e sbaeaa e 2
HEAD - cylinder R.H ...t 1
HEAD - CYlINAer L.H ... 1
RETAINER - ValVE SPIING....iutiiiiiiiiiee ittt e e 4
WASHER = 5/167 ..ottt ettt e e eee e e et e e e ennte e e e e nte e e e enees 18
BOLT - head 2-3/8” I0NQ ..eeiiiieiee ettt e e st e et e e e srae e e e snnseeaeea 16
AT | S 1 oo o] o1 SRR PSP 2
CAP = VAIVE ...ttt et e e e e e abe e e e areeeen 4
KIT - gasket, complete engine (does not include bearings)............cccccvvveveeeeiiecnnnnee. 1

KIT - gasket, (carbon removal/valve grind) ...........ccccoiiiiiiiiiiii e 1



OIL BYPASS VALVE

INDEX

OIL DRAIN




INDEX

QOCD\IG)U'I-POJI\)—\QJI

WWWNDNNDNNNNNNN=22 22 A aaa A
N_2OCQOWO~NOARPRLRWN_LOOONOZWN -0

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS
OIL BASE, PUMP, FILTER AND FILLER TUBE
PART NO. DESCRIPTION REQ'D
C32290 DIPSTICK - 0il [evel INdICAtOr . ........coiiiieiee et 1
C32465 “O7 = RING .ottt ettt ettt et e e st e e e s at e e eaeeeteeeaneeeenneeennneeas 1
C32291 BRACKET = fill tUDE......eieeie et 1
C32292 B 1181 o T I S 1
C32293 STy I (o= SRR 1
C32466 SCREW - #10 X 1-1/4” pANN@AA ......cocueiiiiiiiiiieree e 1
C32467 [N [ =Y o ==Y I Y7 o L= U R PRRRR 1
C32289 BASE - Oil (inClIUAES PIUGS)....eeiiieiiiiiiiiiiiie et e e e e e e e e e 1
C29984 GASKET - 0l DASE ...ttt e 1
192-21 LOCKWASHER - 3/87 ...ttt ettt 4
113-252 BOLT = 3/87 = 16 X 3-3/4 ..ottt ettt ettt s e et e snee e e nneeesnneen 4
221-3 PLUG - 0il DASE@ 3/87 ...ttt et e e et e e snee e e nnee e snneeenee 2
C23321 CUP - intake, Ol PUMIP ... e s 1
C20565 ADAPTER - Ol fiHEI ... e 1
C20331 WASHER = 5/167 COPPET ...ttt ettt ettt et e et e snee e et e e smeeeenneeeenes 2
113-103 BOLT = 5/16” = 18 X 17ttt ettt e et e e enee e e nneeeaneean 2
C25389 DRAIN = Ol fIIEE .ttt nee e 1
182-525 BOLT = #10 - 32 X 3/8” ..ottt ettt sttt st et e e naa e e nane e 2
C32462 GASKET - 0l filter adapter..........coooiiiiiiiiieee e 1
C26191 FILTER = Ol ettt 1
C29734 PUMBP = Ol .ttt 1
C20325 KIT - gasket, Oil PUMP ... e e e e e e 1
192-19 LOCKWASHER = 1/47 ...ttt e et e e s e e eneeeeneens 2
113-4 BOLT = 1/47 220 X 7 ettt ettt et e e eee e et e e smeeeeneeeeneeeenneeeanneens 2
C32474 BOLT - 3/8”" - 24 X 7/8” Oil DYPASS ....eeeeeiie et 1
C20574 WASHER - 3/8” COPPET ... ettt ettt e emee e ae e e e e enees 1
C20320 SPRING - 0l BYPass VaIVe.........cooiiiiiiiiiiiii e 1
C20322 VALVE - Oll DYPASS ... 1
218-5154 PLUG - Ol AraliN ..ttt st sbee e s b e 1
C33949 NIPPLE - PIPE 3.57 ..ttt ettt st et e e nan e nnneens 1



INDEX




INDEX

QOCD\IG)U'I-POJI\)—\QJI

NNN_LAA A A A A A A
N-QOCQOwoo~NOOPR~rWN-0O

PART NO.

C32457
C20305
C22632
C20307
182-84
C20309
C20310
211-5
C20312
C20313
113-120
C20331
C20412
C29985
131-911
C29989
C20345
C32452
C32297
192-19
113-2
C32294

MODEL 3118,

4116, 4118, 4120 COMPACT TRACTORS

GOVERNOR GEARCASE AND IGNITION ROTOR

DESCRIPTION REQ'D
GEARCASE ASSEMBLY = QOVEIMOT ......uviiieiiiiieeeeieeee ettt 1
BEARING - governor shaft............cooiiiioiiiii e 1
SHAFT AND ARM ...ttt e et e e e e eeeeeeeesaeeeaneeeanneeans 1
YOKE - governor shaft..........oii e 1
SCREW - #8 - 32 X 3/87 ..ottt 2
PIN - QOVEINOI CUP S0P .eeiiiiiiiiiiiiei it e e 1
SEAL - 0il, gOVErnor Shaft..........ooouiiiiiiii e 1
BALL - bearing, governor shaft.............ccccoiiiiiiii e 1
SEAL - 0il, erankshaft ..........oceiiiiiii e 1
GASKET = MOUNTING...ciiiieiiicie et e e e e e e e e e e e e e s st raaeeeeaeeaean 1
BOLT = 5/167 = 18 X 1-3/4" ...ttt ettt e e nte et e smaeeeneeens 4
WASHER = 5/167 COPPET .....eeeeeieieeee ettt et e e e e e e 5
TUBE - vacuum port (included in @ssembly).........ccoooiiiiiiiiiiiiiee e 1
STUD = gEAI COVET ...eeiiiiiiiee ettt ettt ettt b e e s abbe e e e s anb e e e e eanbeeee e 1
NUT = 5/187-18 .ottt ettt ettt et e et e e a e e smeeeeneeeeneeeeanneeaneeans 1
CLIP = ret@iNiNg .ot 1
GASKET - Plate.. ... e e a e 1
PLATE - PIUNGEI COVEI ... .ttt e e e e e et e e e e e e e annes 1
RO B @ T T [ 11T o SRR 1
LOCKWASHER - 1/47 ..ottt 2
BOLT = 1/47 220 X 5787 ..ottt e 2
CONTROL = igNitiON ..veeeeiee e it e e e e e e e e e st r e e e e e e s ennraereaaaeeas 1



INDEX

INDEX




INDEX

OCoOoO~NOOOGOPDWN-=—-MmM

NNMNMNNNNMNMNN A A A a A a A aaaa
NP WN_,LP,ODOONOOOAPRRWN-—~O

INDEX

OCoO~NOOODWN -

m

PART NO.
C29868
C29869
C29969
C29944
C29952
C29953
C32450
192-19
113-65
113-121
192-20
C26202
113-103
C20360
C29988
195-2027
NSS
C29959
182-559
NSS
214-103
C20411
NSS
C32376
C10678
C20412
C33406

C10678
C28962
NSS
C28940
C37094
NSS
C23527
C14690
C32376
C31978
C24689
187-1036

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

FUEL SYSTEM (ENGINE)

DESCRIPTION

CARBURETOR - fuel (3118, 4116, 4118) repairs page 21 .....ccccevvvvveeinnneenn.
CARBURETOR - fuel (4120) repairs page 271 ....cooocveeieiieeie e

GASKET - carburetor mounting...........ccoveeiiiiiiiiiee e

SEAL = “07 FINQ e ettt ettt et e e et e et e et e e e e e ne e e abe e e enreeeneeean
ADAPTER - CarbUretOr.......cooeeieeeeee e
GASKET - @daPLer ....uvieiiiie e
MANIFOLD - iNt8KE ......eieiiiie it
LOCKWASHER - 1/47 ..ottt
BOLT - 1/47 =20 X 1-3/87 ...ttt
BOLT - 5/16” = 18 X 27 ..ottt ettt
LOCKWASHER = 5/167 .....eiieiii e eee ettt eee et e eee e smtee e e snee e sneeeeneeens
GASKET - Manifold........oooiiiiiiiiiie e e e e e
BOLT = 5/16” — 18 X 17 <ottt et e e et e e snee e e nneeeenneeens
CLIP - retaining, control rod to carburetor..............ccoooiiiiiiiii e
ROD - gOVEINOr CONIOL ....coiiiiiiii it
WASHER = 5/1687 ..ttt
HOSE - fuel (use C28937 cut to length) .......ccccooviiiiiiiie e
PUMP = UEL ...ttt ettt e e s et e e s st e e e sraeeeeans
SCREW -tapping #10 - 24 X 5/8” ....eeeee ettt
HOSE - vacuum (use C28937 cutto length)........cccccceeiiiiiiiiiiiicec e,
CLAMP - hOSE /27 (WIl€)...ci ittt e et eette et e e e e e e e e e e e nnnnes
CAP - fUEI OULIBL ...
CLAMP - hose 7/16” (wire) (US€ C32376).........uueeeriuriiieiiiiiee e
CLAMP - hose 1/2” (WOIM driVE) .....eeeiiiiiiiieiiiiiee e
ELBOW - h0S€ 900 .......oiiiuiiiiiiieiiieeeiieeeee et eeeeeeseee e e seeeeseeeeneeeesmeeeesnneeenneeens
TUBE - VACUUM ..ottt e e e e e e e e e e e eeaaeeeenns
SPRING - governor rod (Optional)..............coiiiiiiiiiiiiie e

FUEL SYSTEM (TRACTOR)

ELBOW - h0S€ 90° ... ettt ettt e e st e et e e s e e e snneeeneeens
RETAINER - fUEI IINE ...
HOSE - fuel line (use C28937 cutto length)........ccccooiviiiiiiii e
B I N 0 Y SR
L7 Y S (= I = o | RS
HOSE - fuel line (use C28937 cutto length).........cccooeiiiiiiiiii e,
LINER = tANK...co ettt
CUSHION - fUEItANK......eiiiiiiiiieitee et
CLAMP = NOSE 1/27 ..ottt ettt e st st eeneeen
FILTER = fUEL ... ettt e e
CLIP - “J” fuel line retaining.........coooiiiiiii e
SCREW - 1/4” - 20 SEIf fAP...eeieeeeeiee et



INDEX




INDEX

QOCD\IO)U'I-POJI\)—\q]I

NNMNNMNMNDNNN A A A A A A A A
AP WN_LPOOONOOOORAWN-_0O

PART NO.
C26703
C32302
C22581
C22424
131-911
C32303
187-1036
182-152
195-516
C29946
C32304
C29948
214-251
C32305
C33247
C30033
C32306
131-71
C32451
C33246
C20490
C20493
C22265
C20536
C20504

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS
AIR CLEANER
DESCRIPTION REQ'D
NUT = WING 1/4” = 20 ... ettt e et re e e e are e e s e enre e e e 1
COVER = @IF CIBANET ...t e et e e e e 1
PRECLEANER ... ..o e 1
ELEMENT = @01 ClIEANEGT ...ttt e e e e e e raeeaeean 1
NUT = 5/16”7 = 18 flANGE ...ceeoeeeiee ettt e e e entee e e s enraeeeeanes 1
HOUSING = QIF CIEANET ...t e e e e e e e e aeees 1
BOLT - 1/4” - 20 x 3/8” tapping, washer head............cccoceeviiiiie i 2
SCREW -maching #10 = 32 X 11727 . oo 3
QAT 7N | =1 = T 3
[ ] o =l O 1O T =Y | T 1
TUBE = @IT INTAKE ... et e s 1
FILTER = DrEANEI ... .ot e e e e e e e 1
CLAMP m NOSE ... e e et e et e e e e e e e e e aeanaas 1
SUPPORT = @M ClEANET ... .. e a s 1
TUBE = BrEather...... e 1
GROMMET = TUBDET ... e e e e aaaas 1
COVER - GIEBMENL ... e e e e e e e e e e eeaaaas 1
[N L I I o o] S 2 Sy TR 1
SPACER - air Cleaner StUA..........ooouueiiieeeeeeeeee e e e e 1
[ (OS] =i 0T T= (1= 1
VALVE - Bre@ther Cap ...uvviiie ettt e e a e e e e e 1
“O" RING - Breather Cap ..cocceeeiiiiieeee ettt e e e e e e e e e 1
SCREW - #8 X 3/4” SEIf AP ..cuvveee ettt 1
CLAMP - breather Cap .......cooiiiiiiee et 1
SCREEN - breather tUDE......... oo e 2



INDEX
INDEX



INDEX

—
OQOCD\IG)O'I-POJI\)—\QJI

RGN
N —

INDEX

REF.

WNN -

O©oo~NO O b

PART NO.
C37226
C35291
C37227
113-1
C27233
131-934
C34117
182-559
C22369
C29957
C29506
187-1511
C22947

PART NO.
C29868
C29869
C29965
C29966
C30015
C29967
C29962
NSS
C29969
NSS
NSS
NSS
NSS

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

CHOKE AND THROTTLE

DESCRIPTION

CONTROL = throttle ...
NN (@] S T oTe] o)) I
010\ [ I 2 {0 I ¢! (o] (=
BOLT = /47 =20 X /2 e
(OF I | o (o 10 o] (= ox=1 o] [
NUT - 1/4” - 20 flange 10CK .......ooiiiiiiii e
NUT - No. 10 - 24 flange 10CK .....ccuvviieeiiiiie et
BOLT - No. 10 - 24 x 3/4” phillips, blacK ...........cccvveeeieeiiiiiieeeee e,
BOLT - washer head #10 - 32 X 5/167.......uuuuuueice e
BRACKET - ChOKE CaDIE........uuuueiiiiiiiiii e a e
CLIP - retaining, choke Cable..........cooi i
SCREW - tapping #10 = 32 X 1/27 ...eeeeee ettt
TIE - nylon (N0t SNOWN) ... e

CARBURETOR

DESCRIPTION

CARBURETOR - fuel (3118, 4116, 4118) ..cccceveeeeeeeeee et
CARBURETOR = fU€l (4120)......cii ittt
KIT = float ...t e e
JET-power (3118, 4116, 4118) ..ot
N I oY1V =Y - 20 SRS

B B o | = USRS
S IR = o =T
GASKET AND SEAL PACKAGE .......co ittt
GASKET - MOUNLING.....utiiiiiieiiieteeeeee et
SCREW AND PLUG PACKAGE .......coiiiieeeieee et
VALVE = NIEL ..ot et
VALVE - idle @djUSt.......cooiiiiiiiiiiee ettt
SPRING = tENSION ...eeeiiiiieiiecieeee e e e e e e e e e eennes



INDEX




INDEX

QOCD\IG)U'I-POJI\)—\QJI

NPMNNN-_LAA A A A A A A
WN-~OCO0WoO~NOOOP~RWN-O

PART NO.
C32308
163-22
C32444
C32445
187-1073
195-102
C32446
187-1073
C32447
195-518
C20376
C29506
C28719
187-1511
182-49
C20371
C32311
121-3
195-102
C20375
NSS
NSS
187-1036

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

BLOWER HOUSING AND GOVERNOR

DESCRIPTION

HOUSING = DIOWET ........viiieeiiieie ettt et a e e nrae e e s ennaee s
SCREW - tapping, washerhead 1/4” - 20 X 7/16”........cooiiiiiiiiee e
HOUSING - cylinder air L.H ....oooi e
HOUSING - cylinder air RiH......cooiiiiii e
SCREW - tapping, washerhead 1/4” - 20 X 5/8”.......ouiiiiiieeee e
WASHER = /47 .ottt e e e e e rntee e e e enrae e e e nnees
BOLT - 5/16” - 18 x 3/4” washerhead ...........ccccceviiiiiiiiiiie e
SCREW - 1/4” - 20 x 5/8” tapping, washerhead...........c...cccoeecriiviieeeiiiiciieeeee,
CLAMP = WIF@ ...ttt ettt et e et e e et e e e nb e e e e et e e e e ennbeeeeenbeeeeennnes
WASHER = /47 et enbee e e e
SPRING = QOVEIMOT ...ttt e e e e st e e enbee e e e e
CLAMBP = CaDIE ...t e e e e e e e e e et a e e
BRACKET = CaDIE ...eiiiiiieiee ettt et e e e s
SCREW -tapping #10 - 32 X 1/27 ...ttt
SCREW -tapping #6 - 32 X 5/87 ...oe e
SPRING - idle SEtHNG ... e
ARM = QOVEINO ...ttt e e e e e et e e e e e e e e e anbeeeeeeaeeeeaannns
BOLT - 1/4” - 20 x 1/2” washerhead ............ccceiiiiiiiiiiiie e
WASHER = /47 oottt e eentee e e e enbae e e e nnnes
BUSHING - @rm, QOVEINOL .....eeiiiiiie ittt e ettt e e et e e e e e e s ean e e e e e eeeeaans
SCREEN - blower housing (N0t USEd) .........coiviiiiiiiiiiiiiiee e
PLUG - SCreen (NOt USEA) .....uviiiieeiiiiiiiieiiee ettt e e et e e e e e e
BOLT - 1/4” - 20 X 1/2” flaNQE 10CK .......ccuuvieeieiiee et

A






INDEX

n

OCoO~NOOOT,WNEM

O©OCoO~NOOOTS,WNPE

e e
N RO

PART NO.
C32321
C32322
C26207
C32324
C32325
61-512
192-404
NSS
C31417
129-102
C37277
187-1334
C37281

C31597
C31415
C33425
113-208
192-21
C37276
C44023
C31597
187-1334
C37278
C44024
C37287

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

DESCRIPTION
- eXNAUSE PIPE L H o
- exXhaust PIPE R.H. ... 1

COVER
COVER

EXHAUST PIPES AND COVERS

GASKET = XNAUST.......coiiiiiei et e e e e e e et e e e e e e ee et e e eeeeeenes
PIPE - @XNAUSE R.H ... et e e e e e et e e e e eeeeens
PIPE - @XNAUSE L. H.... ettt e e e e e e e e e e eeeeens
BOLT - 5/16" X 5/8” SOCKEt NEAM ........cvvviviriiiiiiiiiiiiiiiiieieeb bbb
LOCKWASHER = 5/187 .. uuvuvuviiuteieriieieressrersrsssssessreseres esese.............————————————————nn—

SCREW

- 1/4” - 20 x 3/8" washerhead (Use C31597) ....cccvveveeeeevniiiiiiieeiee e

(O I A=) 5 F= 11 1= N

SCREW
SHIELD

MUFFLER AND SHIELDS

B L O Y 2 o1 F= T3
- head baffle exXtensSionN L.H ........o oo

MUFFLER - @XNAUST ... oottt e e e e e e e eab e e e eaees
(1O ]I T it T o I L
LOCKWASHER = 3/8 ...ooiiiiiiiiiiieeeeeeeeeeeeeee ettt ae e aaaaaaasasssssssssssssssssessrerereres
SPACER = MUTIEE ..o

SHIELD

SHIELD
SHIELD

R 0 01011 L= T

S DAIEIY oo
(0] 21 PRSP






INDEX

QO\IG)O'I-POJI\)—\—\q]I

NNMNMDNMNMMDMNMDMNMNDNMNDNN A A A A e v v
O~NO OO PRPWN_L,OOONODUOIAPRPWON_~AOO0OO0OO

PART NO.
C37211
C37212
C31610
C24137
C22023
131-1318
C27508
131-1352
113-208
C37132
C37134
C37136
C37138
121-106
C37191
C36933
192-23
113-424
166-86
138-2073
C16373
C31597
C33576
C33548
C33576
C31967
C33580
C31603
C37140
C37141
C14730
C42383
121-21

MODEL 3118, 41

16, 4118, 4120 COMPACT TRACTORS

FRAME, FOOT PADS AND BELLY PAN
DESCRIPTION REQ'D
FRAME - mMain (3118 ..uueiiiiiiiiie ettt e e e et e e e s enraea e e 1
FRAME - main shown (4116, 4118, 4120).......ccie i 1
SHIELD = 0l tANK......eeiiiiitiiiie e e et e et e e e s sree e e e s snbeeeessnsaeeeeenreeeans 1
ST S N - | (o] 1SRRI 1
L 11N L = o = RS 2
NUT = 10CK 1727 NLF ettt et e e e e e et e e e ees 2
PIN - attaCchment ... .o e e 2
NUT - 10CK 3/8" N.C. flAaNGE ....eeeeeieei i 4
BOLT = 3/8” = 16 X 1-1/4 ..ottt et e e steeeeeeaes 4
FOOT REST-L.H. (B118) 1ttt e et e e e e e 1
FOOT REST = RiH. (3118) ittt ettt s e et e e n 1
FOOT REST - L.H. (4116, 4118, 4120) ..cceuiieee ettt 1
FOOT REST - R.H. (4116, 4118, 4120).......eiiiieiie e 1
BOLT - 5/16” x 1/2" N.C. flange [0CK .........coiiiiiieiii e 4
CAP - instrument panel (includes insert decal)..........cooviiiiiiiiiiiiine e 1
INSERT - instrument panel Cap .........oooiiiaiiiiiiie e 1
LOCKWASHER = /27 ..ottt ettt e et e e st e e e s st e e e e anreeaeeans 4
BOLT - 1/2” -1 3 x 1” transaxle Mounting..........ccccoiiriiiiiiee i UAR
BOLT - 1/27 X 1-1/47, 12 PL. flange ...ceve it UAR
PIN = 10l B/16” X 1-1/47 .ottt nbee e e 2
PIN = 1IN ... 2
SCREW - 1/4” = 20 X 1/2” DIACK ...t 4
SCREW - 1/47 - 20 X 5/16” DIACK......ceiteeeieiiee et 8
COVER = @CCESS ... uuiteiiiiie et e ettt et e ettt e e e e e e e st e e e e e e e e s snnataeeeaaeeeansnnnnaneeaaeeeans 1
SCREW - 1/47 - 20 X 5/16” DIACK.......cccuiieiiiieie e 3
SCREEN - tOWer SIde....ooiiiiie e 2
L N TR o 7= USRS 1
RETAINER - Delly PAn ...ttt 6
PAD - fOOreSt (L. H.) oot e 1
PAD - footrest (R.H.) SHOWN........c.oiiiiiie e 1
SPACER - rear, frame (3118) ....uuiiiii ittt 2
TRAY - battery and oil tank..............oooeiiiiiiii e 1
BOLT = /47 = 20 X /27 ..ottt e e e et e e enbee e e 4



INDEX




INDEX

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HOOD AND GRILLE
PART NO. DESCRIPTION REQ'D
C37223 HOOD ...ttt sttt sttt h e e st e e bt e e anbe e e ssteesnteeeebeeeanbeeanteeans 1
C37312 HINGE - hood (not shown) is welded to hood ...........cccccoeiiiiiiiiiiiiiiii e 1
C16362 ROD - D00 NINGE ...t e et e e e e e e e eneeeee 1
132-334 PIN - COEI 1/8” X B4 ...ttt sttt e be e abe e e 1
C29314 BUTTON - push, hood rel@ase ... 1
C30126 ROD - push, NOOd rElEASE ..ot 1
C30004 SPRING = TEIEASE ....eeeieiiiiiie ettt e et e e snb e e anraeee s 1
C33467 LATCH = NOOU ...ttt n e s nneens 1
C37147 LANYARD ..ottt 1
C40721 SEAL - air (CUt tO 1E€NGLN) ... 4
C45053 LT PR PR 1
131-934 NUT - 1/4” - 20 flang@ 10CK ......cciiiiiiiie ettt 2
C31597 SCREW - 1/4" - 20 X 1/2” BIACK. ... eeieitieiitie ettt 2
187-1328 SCREW - #8 - 18 X 3/8” ..ttt st be e sbe e sab e 1
C31366 SHROUD - he@dlight........ccuiiiiiiiii e 1
C31612 SHIELD = NEAL......eiiiiiiiiie ittt ettt ettt e sib et e e e st eebe e e e s 1
C37225 SHIELD = NEAL......eiiiiiiiiie ettt be e e e nn e e e 1
131-934 NUT - 1/4” - 20 flange 10CK ......ccoiiiiiiieiiie e 4



INDEX




INDEX

O~NO OGO RARDMWWNNREELM

10
10
11
12
13
14
15
16
17
17
18
19
20
21
22
23
24
25
26
27
27
27
27
28
29
30
31

n

PART NO.
C37261
C37262
C37265
C37266
113-427
113-441
113-424
113-118
192-20
192-23
C37017
C16429
C44982
C37848
C37428
C37430
C37409
C37411
C42155
C37462
121-106
C37152
C26526
C10487
C37244
C37247
195-525
C10482
132-310
131-1216
C29305
C29306
113-102
131-911
131-934
C37154
C37153
C37156
C37155
C31597
C37299
113-2
131-934

MODEL 3118, 4116

, 4118, 4120 COMPACT TRACTORS

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION REQ'D
SUPPORT - seat, front ShOWN (3118)........coeiiiiiiiiiiiiiiieiiiiee e 1
SUPPORT - seat, front (4116, 4118, 4120) .......cccociureeiiiiieeeiiiieeeeeieeeeesieee e snnnaeee s 1
SUPPORT - s€at, rar (BLL8) ....ccciiiiiieiiiiiieeiiiiieeisiieeeessiieeessieeeeesnseaeeessssseeesansseees 1
SUPPORT - seat, rear (4116, 4118, 4120).......ccceuiuerieiiiiieeeiiiieeessineeesseeeeessseneees 1
BOLT = 1/27 X 3-1/4" (BL18) .uveeeeiiiieeeeiiiieeeeeiieeeeesiteeeesstaeeesstaeeessssaeeeessssneeessnsaeeasane 2
BOLT - 1/2" - 2-1/4" N.C. hex (4116, 4118, 4120) ....ccccuveeiiiiieeeiiiieeeesiee e 2
BOLT = 2/27 X 17 NLC. NEX coiitiiie ettt ettt e e st e e e s snte e e e s sntaeeeeanes 1
BOLT = 5/LB8" X 5/8 ...ttt ettt sttt et 1
LOCKWASHER - 5/16” ......eiiiii ittt ettt ettt 1
LOCKWASHER - 1/27 ...ttt et e e s 4
I A o o] PO 1
PIN - SEAL NINGE ... e 1
] N I o] = Tod RO RPRRR 1
A 1 I S PRSPPSO 1
PLATE - shift pattern (3118) ....cccuieiiiiiiiiieieie e e e e e e 1
PLATE - shift pattern (4116, 4118, 4120) .......cccoiiiieeeiiiie e eiee e eiee et siae e 1
COVER - Shift [8VEr (B118) ...uuviiiiiiiiee et s e e e e s e e e e e e 1
COVER - shift lever (4116, 4118, 4120) .....ccoicuuiieiiiiieeeiiiieeesiieee e sieee e sereeeesneaeee s 1
PROTECTOR - tail IGNT ..ceiiiiiiiee ittt e 2
SPRING - S€at SWILCH ... .veiiiiiieie e 1
BOLT - 5/16" X 1/2” flange 1OCK ........uvveeeieeeee it 10
HINGE ASSEMBLY - SEAL ....eiiiiiiiieiiiiiie ettt ettt sttt e s 1
107 T o] 1] o o (PP P PP UPPOPPPRTPPPR 1
(N[O = T o1 TSRS 1
LEVER - Shift (B118) ....vviieiiiiiie ettt e et e e e e sstra e e e sntae e e e enae e e e eneee 1
LEVER-Shift (4116,4118,4120) ......ccceiiiiieeeiiiieeeeeiieeessitieeessiaeeeesnsaeeesssssaeeesssneeessne 1
WASHER - 7/16" X 1-1/4" O.D ..euviiiiiiiiie ettt et e 1
SPRING = SNIft IOVET ..cciiiiiiii et e e e breee e 1
PIN = COLEI /87 X L7 ..ieiiee ittt ettt ettt et e e s st e e st e e e et e e e enbaeeensees 1
NUT = 10CK 3/8” N.C. NEX ...ueiiiiiiiiiiiie ettt ettt e e e nnaae e e e 1
(O 2 = o 1 o ST 2
SPRING = SEAL ..ttt e e e e r e e e e e e e e e ane 2
BOLT = 5/16” = 18 X 3/A” .ttt e e e 3
NUT - 5/16" - 18 flaNge IOCK ........eeeeiiiiiiee e 15
NUT = /A7 et e e e e e et e e e et e e e e et e e e e aste e e e e antaeaeeanaeeeannees 2
[ N ] N R 3 5 X SRS 1
FENDER - L.H. ShOWN (B118).....cuiiiiiiiiieeiiiiie ettt 1
FENDER - R.H. (4116, 4118, 4120) ....uutveiiiiiieiiiiiieeeiieeeesiteeessiveeesenntaeesennnaea e e e 1
FENDER - L.H. (4116, 4118, 4120) .....ccctiiiiiiieiiiiieeeeiiieeessieeeesssaeeessnnsneesennnneas e e 1
SCREW = 1/4" = 20 X L/2 oottt ettt e ettt e e st e e s streeeeane 6
BRACKET - seat SWItCh MOUNLING .......cuviiiieeiiiiiiiiieeie e e e e 1
BOLT = 1/47 = 20 X 5/87 ..ottt ettt ettt et e et e snnbee e e s 2
NUT - 1/4” - 20 flanNge 10CK ....ceeei i 2



INDEX




INDEX

OCONOOURDWWWWWWNEELM

n

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

FRONT AXLE

PART NO. DESCRIPTION

C18812 AXLE = frONt (B118) ..vvveeieiiiiiee ittt ettt e sttt e st e et st e e e e nnnes
C40687 AXLE - front shown (4116, 4118, 4120)........ceeeiiiiieeeiiiiieeeiiiee e siee e siee e srree e
C27597 BTN = ] = 1o =
C45088 SPINDLE - R.H. (3118) SNOWN ...ttt
C45086 SPINDLE-L.H. (B118) ... iuttiieiiiiiee et ettt s ettt et e s e st e e st e e e s ansae e e e snaeee s
C31340 * SPINDLE - L.H. (4116, 4118, 4120) .....cccvvieeeiiiieeeiciieeeeseieee e s sivee e e siaee e snsae e e snnaeee s
C33537 * SPINDLE - R.H. (4116, 4118, 4120).....cccuutteiiiieieeiiieeeesiiieeeseeieee e s siaee e ssaaeeesnnnaea s
C40690 * * SPINDLE - L.H. (4116, 4118, 4120) .....ccuveeeeiiiieeeiiiieeeesiieee e sieeeessiaeeessraeeeesnsnaeeeans
C40688 * * SPINDLE - R.H. (4116, 4118, 4120).....ccuutteeiitiieeeiiiieeessiieeeessieeeessraeeessraeeessnssneee e
C27902 RING - retaining, spindle (4116, 4118, 4120) ......cccceeecvereeiiiieeeeciieeeeeniee e e siaee e
C28232 RING - retaining, spindle (3118) ........cceiiieiiiiiiiiieee i e e e e aee s
C22278 PIN - retaining, axl@ PiVOt........cccoiiiiiiiiiiic e
C11906 WASHER - thrust (BLL18).....cuiieiiiiiie ittt e s e e e
C13716 WASHER - thrust (4116, 4118, 4120)......ccccuteeiiiieeeeiiiee e iiiee e siree et snree e e
219-404 FITTING - IUBFICALON. ....eeiiiiiiiie et
C13106 COVER - lUbFcation fittiNg .....c..vveeiieee s ee e e e
132-311 PIN - COEI 5/32" X L-L/A4". ... oottt et e e a e e
C25855 TIE ROD (4116, 4118, 4120) ....ueeieiiiiieeeiiieee e ectieee e sttt e e sree e eiaae e saaae e e s snnae e e s annnae s
C25856 TIE ROD (BL18) .uiiieiiitiiie it ettt e sttt e sttt e sttt e e e st e e e st e e e e sabe e e e snnaeeesnnsaeeesannnens
C28226 WASHER - WHEEI SPACET ......eiiiiiiiiiie ittt et e et e e e sraeea e UAR
187-1910 BOLT - 3/8"-16 X 3/4" N.C. heX €@ .......ccuvuviiiiiiie i
219-17 FITTING - IUDFICALION . ....eiiiiiiiieeiiiiie ettt e sttt e sttt e e e e st e e st e e e e nntae e e e nnnaeeeeennes
192-23 LOCKWASHER - 1/2” ZINC..tvviiiiiiiie ettt ettt ettt e st e e e e
129-165 NUT - 1/2" N.F. R.H. thread, l0CK..........cooiiiiiiiiiie e
129-365 NUT - 1/2" N.F. L.H. thread, I0CK .......cc.coeiiiiiiiiiiie e
C44641 BALL JOINT - 1/2” L.H. thre@d........cooiiiiiiiiiiiiiiee ettt
C44640 BALL JOINT - 1/2” R.H. thread .......coooiiiiiiiiiiiee et
C22568 PIN = 8XIE PIVOL....eiiie ettt s

* Use before PIN:

* * Use PIN and After:
4116 — 14171695
4118 — 14172618
4120 — 14173440



INDEX




INDEX

n

OCoOoO~NOOO,WNEM

INDEX

O~NOOUTPRRWNNRER, R

PART NO.
C33942
C26381
138-2073
C31660
C33759
C31604
C31661
C21942
C31605
C33427
C23910
113-2262
129-143
C23899
C24761
C40646
195-533
132-310
C28978
141-4
132-321
C31993
C31992
C31975
C44379
113-206
192-21
195-2063

C30913
C30917
C30922
C27763
C10314
C30912
219-403
C44499
C28965
C44478
C28236
C13106

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

BRAKE ASSEMBLY

DESCRIPTION

PEDAL - brake aCtUating..........ccoiiueieeiiiiieeeiiiiee sttt e e ee e
ARM - Brake pedal ...
[ o] IS T N S o 7 TR
SPRING = FRIUM . s e et e raeaabaas
GUIDE - NEULTAl TEEUIN ..ot e e e e e e s e naa e e e eaas
ACTUATOR - parking brake .........cccvviiriiee e
AV o o1 =1 (<IN (11 T
SPRING = Brake IOCK .......uueiiiieiiieee e e e e s
(O N o Tox (U= (0] N
L2y N | DI o] = 1=
PIN-CIBVIS ..ottt e e et e e et e ettt e e e eate e e s e e e e e s et e eaeesaaaes
BOLT = 3/8" - 16 X 1-1/2" NEX c.oeveviiiiiiieiieeeeeeeeeeee ettt aaaavaeaaenes
NUT - 3/8” = 16 SPECIAL.....oeteeieiiiiee et
F AN R I o1 = 1 (IR
ARM - brake (includes adjustment NUL)...........ccuuvieiiiiiriiiiiiie e
(€101 S o = 1 I Tox L= 0] S
WASHER = 5317 1D ettt e e e e e e e e e e e e s eaaaaas
[ o) 1 (=Y < S G A
(O I AV 1 T
g VI o1 1AV £
e R o] £ (=] ST
ROD - brake (4116, 4118, 4120) .......uuuieieeeeeeiiciiieeee e e e e e s eerreee e e e e e e e
ROD - Brake (B118)......cuiiiiiiiieiiiiie ettt
PAD - Brake Peal..........eeiiiiiiiii et
BRACKET = SUPPOI ..ottt ettt e s e e
BOLT = 3787 — 168 X B/A7 ..ot e e e e eaaaees
LOCKWASHER = 3/87 ...ttt e e e e e aaaaees
LTAT AN | = =

FRONT AND REAR WHEELS

WHEEL - rear, 5 bolt (3118) for 23 x 8.50 - 12 tire .....cccccevviveeeiiiiie e
WHEEL - rear, 6 bolt (4116, 4118, 4120) ......ccccuireiiiiiieeeiiieeeeeiiee e eiiee e
WHEEL - rear, 5 bolt (3118) for 23 x 10.50 - 12 tir€ .....ccccvvvveeeeeeeeeiciiireeeeeenn,
BOLT - rear wheel (4116, 4118, 4120) ....cccocueeeeiiiieeeiiiieeeeesieeeessiieeessineeeeanes
BOLT - rear Wheel (B118) ...ccviieeiiiiiiiiieeie ettt e e e e e annrn e e e e e
WHEEL - front (includes bearings) .......ccueeiiiiciiieieiee e
FITTING - IUBFICALON. ....eeiiiiiiiie ettt e
BEARING - WHEEI ...coeiiiiiiii ettt
CAP - hub, front wheel (0ptioNal)..........occueiiiiiiiiiiii e
CAP - PIASHIC, frONT ....eeiiiie e e
STEM = VAIVE ...ttt a e e et e e e e e e s s nrereees
COVER - lubrication fitting ..........eeeieiioiiiieiie e



INDEX



INDEX

Py}
m
n

OCoO~NOOUITDSWNE

PART NO.
C47666
NSS
C12713
C24804
C24803
C13241
C13385
C13266
C28281
C36902
221-3
C16699
C22638
126-128
C16700
C22637
C26342
C13196
C36935
C28241
192-23
121-21
C12725
C37222
C14168
C36901
C36903
C12552
NSS
C33305
NSS
NSS
NSS
NSS
NSS
C30031
C12718
C14223
C33417
C14222
113-424
166-86
138-2073

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

DESCRIPTION REQ'D
CASE ASSEMBLY - transmission (includes bearings & seals only) ..........c..cccee.. 1
CASE - transmission (Order CAT666) ..........uuveeiiuureiaiiiiiieeiniieee e 1
BEARING - flANQE......eiiiieiiiiiie ittt e et e e s nnnaee s 2
BEARING - flANQE......ceiiiiiiiiiie ettt e e aae e nnnaee s 2
SEAL = SNAt.uuuitiiiii e 3
BEARING - SIEEVE ..ottt 1
BEARING - SIEEVE ..ottt 1
SEAL - ShIft FOO...uuuiiiiiiiiiiiiiiiiii i nnns 1
BEARING = TOHEF ...ttt 1
DIFFERENTIAL ASSEMBLY (also includes C36903, C30031, C12552)................. 1
PLUG - filler and drain 3/8” ........oi ittt e e a e 3
SHAFT - axle, Short R.H. (3118) .....cuiiiiiiiiiieiiiieee ettt 1
SHAFT - axle, short R.H. shown (4116, 4118, 4120) .........cccccuviierieeeeniiiiiieeeeeeee s 1
KEY - Woodruff, brake idler #18, 1/4” X 1-1/8"..........uuuuururerrrrrririererererererererererererenen, 1
SHAFT - axle, 1ong L.H. (B118)...cciuiiiieiiiiiie ettt ee et 1
SHAFT - axle, long L.H. shown (4116, 4118, 4120) .......cccceeiiiurieeiiiiiieeeiniiieeessieeeeens 1
RING = rLAINET, AXIE ..coeviviiiiiiiiiiiiiieritiieiite et b bbb barabaaasasarasasasnnnns 2
GASKET - tranSMISSION COVET ....coooeiiiiiiiiieie ettt 1
(OO XY/ =1 = B 1 -1 £ 1415 (o] [ 1
BREATHER - tranSMISSION .......cooviiiiiiiiiiiiiieeeeeeeeeeeeeeee et ee e eeee e eeeeeeeeseesesessssssessseseeees 1
LOCKWASHER = 1/27 ..ottt saaaaavssssassssssssasssssessrererenes 4
BOLT - 1/4" X 1/2" N.C. NEX IOCK .....cciiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeee et 6
L@ T d S 11| { AR 1
ROD - QAT SNIfL ....eeiiiiiiie e 1
RING - FEEAINING ...etteiieiiieeiite ettt eb bt e e et e e s annbe e e e neees 2
GEAR - CIUSTEI INPUL ettt e e e e e e e e s eanb e e e e e e e e e aans 1
GEAR - high 46 t00th ......cviiiiiciiic et 1
GEAR = 1OW 55 T0OTh ... 1
DIFFERENTIAL CASE ..ottt ettt aaaaaaaaaaaaes 1
BRAKE DRUM ....ooiitiiiiiitiitttttesesesesesssssesesssessssssssesssssssarsrsr.r...r................—.—.—.—.———————. 1
GEAR - differential Pinion...........ceeieeiiiiiiiiiiice e e e e e e 2
(] N o 111 =T =T o] (= 2
WASHER - PiNiON thrUST.......ooiiieii e e s 2
e L I o 1 =T (= 01 (= | 1
PIN - differential Pin I0CK .........oooiiiiiii e 1
KIT - SCIreW (SEL OF TOUI)....ciiiiiie it 1
WASHER - differentiall..........coouviiiiiiiiie e 2
AN o | o ] o T Tl PP UAR
GEAR - DraKe idIEI ... ..ot aeeeaaes 1
RING - retainer, brake idIEr............ooovviiiiiiiiiieiieeeeeeeeeeeeeeeee bbb 1
BOLT = 1727 - 13 X 17 NEX ceeitiiiiiiiiiiieeeeeeeeeeeeeeeeeeteeesaaaaaaeaavabe e babebabebabababsbarasarsrasnsenes UAR
BOLT - 1/2" - 13 X 1-1/47 12 pt. flaNge .cccccoooceeee e UAR

PIN - SPIral 3/L68" X L-L/A" ..ottt e e e e st r e e e e e e ennrnreees 1






INDEX

@OO\I(DUW-&UOI\)}—‘[IH_I

NNNNNNNNNRPRRRRRRRRERR R
O~NOURWNRPOOW®OONOUNWNRO

29
30
31
32
33

35
36

38
39

PART NO.
C36905
C36908
C33423
217-391
218-5062
218-5128
C37093
C37146
113-3
131-934
C33446
121-21
217-333
C33445
C40683
C39523
C37228
C33167
C42540
C14619
214-254
C41045
214-14
C37229
C37230
C37231
C33556
C37232
C36909
C36934
218-5117
218-5059
218-595
113-132
195-518
C37239
C37240
C45497
C37242
C37486
C37243

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HYDRAULIC SYSTEM
OIL PUMP, RESERVOIR, FILTER AND HEAT EXCHANGER

DESCRIPTION

PUMP - hydraulic (repairs and mounting components page 47)...............
FITTING - return tee 1/2” X 3/4” 1-5/16" ......ccveeiiiiiee e
HOSE - pUMP INIEL ..o
FITTING - 1" N0SE X 718" = 14 ..cccoiiiiee ettt
FITTING - 7/8" -14flare X 7/8” =14 .....cccueveeeiciee ettt
FITTING - 90° 9/16” - 18 flare x 3/4” - 16 (to power steering “in”) .............
CAP - Ol FESEIVOIN ...eeeiiee ettt e e e
2] AN O = I o1 I 11 T PSSR
BOLT = 2/47 = 20 X /A" ..ottt ettt e e
NUT - 2/47 - 20 flaNge 10CK ......coeiiiiiiiiiiiiie e
HEAD - Ol fiEEF ...eeviiiiiiiiee e s
BOLT - 1/4” - 20 X 1/2” flange 10CK .......cuvveeiiiiiieiriiie e
FITTING - 90° 3/8”" X 3/4” NOSE......oovieiiiiiee ettt
I I o | PSRRI
BRACKET - air defleCtor ......cueviiiiiiie e
DEFLECTOR - @1 weeeiiiiiiieeeiiiee ettt st e et e e
RESERVOIR ...coiiitiiie ettt ettt

SLEEVE - inlet (SNOWN) ...

SLEEVE - OULIEL ...
HOSE - B/47 X A7 ..ottt et
CLAMP = NOSE 1-1/A" ..ottt et
CLAMP - NOSE SAE #6.....cceiiiiiiieeiiiiiie et stteee s sttee e sireee e st e e snbaeeeaans
CLAMP - N0SE 1-3/8" ...ttt et ee e e
HOSE - /27 X 3 ettt ettt ettt e e et e e et e e e ennees
[ (O 1] 0 SRR
[ (O 1] e 0 PR RR
[ (O 1] e {0 PR SR
HOSE - SUPPIY .ttt e et e e e e e e e e
YN A R = 1 P PPPPPPPPN

CARTRIDGE —relief ValVe ...
FITTING - 90° 7/8" - 14 flare X 3/4” = 16...ccccccuieeeiiiiieeeiiiee e
FITTING - 3/4" - 16 flare X 3/4” = 16 ..ccocveee et
FITTING -tee 7/8" - 14 flare......ccccuveeeiiiie et
BOLT = 2/4” = 20 X 1-3/4 oottt
WASHER = L/47 ..ot
TUBE - relief valve totee ...
TUBE - reliefvalve to return..........ccoooo
TUBE - oil filter “out” to return ...
TUBE - heat exchanger “out” to oil filter “in” ...........ccccvveve e,
EXCHANGER - ALt .......ciiiiiiiiii et
TUBE - travel valve “out” to heat exchanger...........ccccvvvevveeeiiccciiieeeeee,



INDEX

INDEX




INDEX
REF. PART NO.
1 C12102
2 192-23
3 129-165
4 NSS *
4 C44628 * *
C44852 * *
5 C14717
6 132-91
8 C39504
9 C39507
10 C37302
C42591
C42592
11 C33762
12 129-127
13 C33743
14 129-122
15 218-5105
16 218-5135
17 218-5005
18 C33560
18 C32399
19 C33561
19 C33750
20 C28275
21 C22947
22 C33545
23 121-21
*

Use Before PIN:
Use PIN and After:
3118 — 14171475
4116 — 14171695
4118 — 14172656
4120 — 14173462

INDEX

QwWwoo~NOOTh~WwW N~

=

C33743
129-127
C34485
C30281
NSS
NSS
NSS
NSS
NSS
NSS
C34484
C34483

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HYDRAULIC SYSTEM
POWER STEERING

DESCRIPTION

BALL JOINT - 1/2" R.H. thread .........cooiuiiiiiiiiiiicieee e
LOCKWASHER - 1/27 ...ttt sttt et e snaeee e
NUT = 2727 NLFLTOCK .
CYLINDER — hydraulic (Use C44628) ........cccceuiiiiiriiiieiieeeeeeiinineeeeeessssnnvnneens
CYLINDER — hydrauliC......ccciiuiiiiiiiiiiie et

KIT = SBAI it e e e e e
PIN - ClEVIS 5/8” Qi@ ...ceeviiiiiiie ettt e e e
PIN = COEN B/LB” X L7 eriieiiiiiie et e sttt e et e e e e stbee e e e sntae e e e aneae e e e enees
BOOT - SteeriNg COIUMIN ......uiiiiiiiiie e
L ST = I o T 1o | R PRROTPRP
WHEEL - StEEIING ...ee ettt e e e e e e e e e aeaeeeeeas
COVER — Steering WhEEI ..........uviiieiiee et
SCREW — steering Wheel COVEN ..o
HOSE - steering pump (in) to small pump section (OUt) ...........ccccvvvveeereeerninns
NUT = 5787 = L8 ..ttt ettt e et e e s snbeee e anes
PUMP - SEEEIING ...ttveeiieee e e ittt e e s st e et e e s e st eee e e e e e s e e nan e e e e e e e s s ennreanees
NUT = 5/LB7-24 ...ttt e et a e et e e e e st e e e e astae e e e snbaaaeeanes
FITTING - 90° adjustable elbow 3/8” X 9/16" - 18........ccceeeevirveeeeiiiieeeeiiieeeens
FITTING - 45° adjustable elbow 3/8” X 9/16" - 18........cccceeevirvveeeiiiiieeeiiieeeens
“O" RING ...ttt e e et e e e et e e e et e e e e b e e e e arree e e ennes
HOSE - hydraulic 23" (3118)....cccuuiieiiiiiee et e e sitieee e seitee e e sireee e siee e e e sraaeeeanes
HOSE - hydraulic 25" (4116, 4118, 4120).......cccccveeiiiiieeiiiieeeesiieeeeeiiee e
HOSE - hydraulic 19”7 (B118).....ccuuiiiiiiiieeeiiiiee e siieee ettt e et e e seaee e
HOSE - hydraulic 21" (4116, 4118, 4120)......cccccceeeiiiieeeeiiiee e
HOSE - hydraulic 16” steering pump “out” to travel valve ..............ccccveeeeeeenn.
LI LS )77 (o o TSP
STRAP = MOUNLING «1ttteeieeeeiiiiiieiie e e s s e e e e e s s s e e e e e e e sesnnranereeeeesannnnnnees
BOLT = 1/47 = 20 X L/27 oottt ettt e e e

POWER STEERING PUMP

PUMP - Steering, ManUAL...........ccouiiiiiiiiiiie et e e snraeae e
L0 T £ I < T
KIT - cover and manifold.............uueeiiiiiiiiie e
[N 1T |
B0 = 411V N
LR (=YY |
D07 RING ..ot e e e e e et e e e e e r s
] A I oT0 ] 0 11 41V €= 1o ]
S N IR - Vo7 <IN
RING - DACK-UD oo
AV Y R (= 1Y T
PLUG - reHET VAIVE......eiiieeeeee e






INDEX

m

Oo~NoOOOPhWN-M

INDEX

REF.

OCOoONNOOOOPRWN-_ -

PART NO.
C36897
218-5065
218-5007
218-5107
218-5007
218-5062
218-5007
166- 86
C27764
131-351
C37220
C37309
C37221
C37310
192-23
C30939
C33234
C28949
C33559
218-5137
218-5062
218-5107

PART NO.
C33234
C30939
28-668
C31327
C31309
C31310
C31311
C31312
C31313
C31314
C31315
C31316
C31317
C31318
C31319
C31320
C31321
C31322
C31323
NSS
NSS
NSS
NSS
NSS

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

DESCRIPTION

HYDRAULIC SYSTEM
HYDRAULIC VALVE AND MOTOR

VALVE - control (repairs Page 45) ......eeei oot
FITTING = 3/4” X 7/8” “07 TiNQ .reeeteeeetie e ittt et ste et ste e stee e st e st e e snbeeenneee e
SO 531 SR
FITTING = 90° €IDOW ....eeiiiiieiiiie ettt st stte et esnee e et e e snseeennaeeenneen
“O7 RING ...t e e e e e et e e et e e e s e e e e e e aa e e e e anraeeearaeas
FITTING - 5/8" X 718" “O” RING ......ociiiiiiie ittt
“O7 RING ...ttt e e e e e st e e e et e e e s e e e e e e e e aaraeaeareeaas

SCREW -
SCREW -

/27 = AB X A-TIA s
/167 - 18 X 1-T/47 e

[N 1O I [ Yo (G A SRR
TUBE - valve to upper motor port (3118).....cccicuiieeiiiie e
TUBE - valve to upper motor port (4116, 4118, 4120) ShOwn ........ccccvvveviiiieeennnen.
TUBE - valve to lower motor port (3118) .....coeiiiiiiiiiie e
TUBE - valve to lower motor port (4116, 4118, 4120) shown..........ccccceeevevinvrneennnn.
LOCKWASHER = 1/27 ..ottt ettt ettt snte e st e e snee e e nnaeeeneeas

MOTOR -
MOTOR -

hydraulic (3118) repairs belOW ..........cccuvviiiiiiiiiiee e
hydraulic (4116, 4118, 4120) repairs below ...........cccooveiiiiieie e

SEAL - Motor to tranSMISSION .......evueiiiiieeeeee et e e e e e e eeeaaan
FITTING -t€€ 3/87 tUDE X 1/27 = 20 oo
FITTING - 45° 7/8” — 14 (3118 it
FITTING - 7/8” — 14 (4116,4118,4120) ... e
FITTING - 90° male 7/8” - 14 (3118) ..ueeeiieiiee e

DESCRIPTION
MOTOR -
MOTOR -

HYDRAULIC DRIVE MOTOR

hydraulic (4116, 4118, 4120).......oveeeeeeeeeeeeerereeee e seeeeeeeeeees e
RYAFAUNC (3118) e eeee e eeseeeesees e eeeee s s eee e ees e eeseeeeeee

BOLT - 3/8" =24 X 4-1/4” (3118 1eeeie et e e e
BOLT - 3/8" -24 x 4-5/8” (4116, 4118, 4120) ..eeeeeeieeeeeeeeeeeeee e
(010 1V = Y o Vo R
COMMUTATOR AND RING SET .....tvviviiiiiiiieieierererirereieressinnssnnssnnnnnnnsnnnnnnnnnnnnnnes
MANIFOLD ...t aaaaaaaes
ROTORASSEMBLY (3118) ..iiiiiiiiieiiiiiie ettt s
ROTOR ASSEMBLY (4116, 4118, 4120).......uuviiieeeeeeieieeeee e
PLATE = WEAK ...t e e e e e e e e e e e eeaaaas

LINK -
LINK -

IV (B118) coveroeeoeeeeo e eeeeeeeee e ee e e eee e s ee e eeseeeeesseeeeseeeeseene
AriVe (4116, 4118, 4120 ..c.oveooeeeeeeeeeeeeeee e

BEARING = thrUST ....evviieiiiiiieieieiieiiee s
SHAFT = COUPING ettt
A AN Y = e 1 | (U )
BEARING = thrUSE ....evvveeieiieieieeeitee s
HOUSING = driVe N ...... oot e e eeaaaan
BEARING = OULEE ...t aaaaaaeaes

KIT - seal
SEAL

oo ] 0104101 ¢=1 (o] g o 1 o [

] I 1oV PRSPPI
] I 1oV RPN
WASHER = DACK-UP ...eeieieiiiee ettt ettt e et e e e e enreea e

SEAL

= dirt (MOt USEA) i



INDEX

LIFT SECTION RELIEF GROUP

HOLDING SECTION GROUP



INDEX

OCoOoO~NOOOT,WNEM

n

PART NO.

C36897
C29956
C28217
C28856
C29951
C29950
C29958
C17433
C17435
129-531
C26668
C28707
C28706
C28705
NSS
211-5
C17438
C28708
Cl7444
169-114
221-841
211-7
C17443
C30002

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE

DESCRIPTION REQ'D

VALVE - cONtrol, tWO SPOO0I ...ttt s e 1
(072N = =T o (o PP PRR SRR 2
O [\ T =T o To o | o PRSPPSO 1
SEAL - SPOOI ..ttt a e e e e e e e 4
SPRING = CENIEIING +ettiieiiiiiiitiee ettt e e e st e e e e e e e e snbbbeeeaaaeeean 2
WASHER - SPring retaiNing ........uveeieeeiiiiiiiiieeeee e e s e e e e s s er e e e e e s s e sannraene s 2
[ IV = o o Yo | SRR 1
SCREW - relief @djUSt .......uueiiiieiiiiiiiiie st e e e e e e e ennes 1
GASKET - relief adjuSt Cap . .uveeriieeeiiiiiiiiieee e s s e e e e e snrrrre e e e e 1
(7 = o 11 1S3 A= o) -1 SR 2
DETENT - SPOOL ...ttt ettt 1
Sy N O =1 = o (1 (=1 o | 1
SPRING - detent FEUM.....oeiiieiiieieeeeeeeee ettt ee e eeeeeeseseaesessseesssesesesererenes 1
WASHER - TEEUIM ... e e et e e e e e e e e b e e aeaaens 2
SPRING - relief (use C21 511 relief Kit).....covvereiiiieieiiiiiie e 1
BALL - Ste€l 3/16” (4.76 MIM)...uvviieiiiiiiieeeiiiiee e e sieee e e stteeeesstaeeeesssbeeeesssbaeeessraeaeeanes 2
(OL@ AV oo 1] (T o | RO RPTI 1
SCREW = GEIENT. .. .eiiiiiiiiiie et e st e s e e e e nbee e e e nneeas 2
SPRING = GELENE....eiiieiiiiiie et s b e e st e e e e nbee e e e sneeas 4
SCREW - COVET ..ottt ettt e et e e e s e s e e e e e e e s nnnnne s 4
[ I LT o] 1= SRR 1
BALL - steel 1/4” (6.35 MM) ..coiiiiiiiiiiiee et e e e e e s e e e e e e s s s ee e e e e e e e e snnanaeees 2
S @1 A LYo (=1 (= o | 2

I =T-T- | DR RRROPPPIRt 1



INDEX

INDEX




INDEX

REF.
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

INDEX

m
n

O©CoOoO~NOOOUTPr,WNE,D

PART NO.
126-13
C36905
C32955
C33110
NSS
NSS
NSS
NSS
NSS

C 33111
C 32956
NSS
NSS
NSS
NSS

C 15732

PART NO.
C32437
131-911
83-55

C33553
C36907
113-208

131-1352

113-103
192-20

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HYDRAULIC PUMP

DESCRIPTION REQ'D
KEY - 3/16” x 5/8” woodruff carbon (pump shaft) .........cccooiiiiiiiiieee 1
PUMP = RYAFAUIC ..ot 1
KIT - seal (Main PUMP SECLION) ....eiiiiiiiiee ittt 1
SEAL - SN ... bbb 1
SEAL - “V” (“V” Sid€ tOWArdS COVE)....cciiiiiiiiiiiiiieeiae ettt 1
GASKET -ttt ettt b et b e st b et nR e b e e e b e e e a e e e nnreean 1
SHIELD-NEAL ......eiiiiieieie ittt ettt e e nnn e e 1
PLATE - wear (bronze side towards gears).......cccccevvevcuvrreeeeeeeeeiiiinineeeeeeeessnnnenens 1
PLATE - thrust (bronze side towards gears) .......cccccceecvvvvrereeeeesiiiinieeeeeee e e s s 1
“O" RING oottt 2
KIT - seal (secondary PUMP SECLION) .....uvviieeiiiiiiiiieeeeeee e e sseinteee e e e e e e s ssnnnreeeeeeeeeennnnnes 1
SEAL - “V” (“V” side towards DOAY) .........coooiuiiiiiiiiiiieiiiieee e 1
(7 XS] (= PRSPPI 1
SHIELD = NEAL.....cctiiiitiieitiee ettt ettt ettt st e st e et e e sbee e abeeesnneeans 1
PLATE - wear (bronze side tOWards gEars).......cuuueuuururiireieeeeeiaiiiieeeeeee e e 1
B0 RING ottt bbbt e h e e be et e e be e an e e e nareenneean 2

PUMP MOUNTING COMPONENTS

DESCRIPTION REQ'D
MOUNT = TUDDET ...t 1
NUT - 5/16” - 18 flANGE T0CK ....ceiiitiiieiiiiii et 2
SCREW - Set 5/16” - 18 x 5/16” socket (USe I0CHILE) ........evveviiiieiiiiiiiieieee e 2
F D Y o I = o o [ Y= T USRS 1
PLATE - PUMP tONQUE AIMN Letiiiiiiiiiiiiiiiititiiieieiiee s 1
BOLT - 3/8" = 16 X 1-1/4" NEX c.veiiiiee ittt ettt ettt 2
NUT - 3/8" - 16 flange 10CK .......coi i 2
BOLT - 5/16” - 18 X 1" NEX 1evitrieiiiieiitiee sttt sttt 4
LOCKWASHER = 516" .....cciiiieiiie ettt ettt 4



INDEX

INDEX (i0)
%/. W




MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

ROEx HYDRAULIC SYSTEM
PTO (POWER TAKE OFF)
REF. PART NO. DESCRIPTION
1 C42198 LATCH - reverse lOCKOUL..........ooi e e e e e
2 C42078 GATE - Sl e e e et e e e sre e e e araeeean
3 C42081 STOP = IEVET ..ottt ettt e e sttt e e e e sate e e e e anbeeeesanbeeeeeanteeeens
4 C42082 L TR 1 o L= R SPS
5 C42083 SPRING - torsion .......cccccceeeeunnnnenn.
6 C37400 ACTUATOR - switch ..........cccceenneee.
7 C29620 SCREW - 5/16” - 18 x 3/4
8 C37406 LEVER = PTO ittt ettt et e et e e e et e e e ente e e e e nteee e e e
9 C10487 KINOB ...ttt e et e e ettt e e ettt e e e e ea bt e e e e anbe e e e e anbeeeeeanbeeeeeanneeeannees
10 C28964 PIN = ClEVIS 3/1687 X 17 .. eeiie ettt a e e et e e e s ree e e enree e e e enbeeeeeees
11 132-329 PIN = COEN 1/18” X /4 ..ottt e e et e e e e nbee e e e
12 218-5062 FITTING = 7/8 ..ottt ettt e et e e e et ee e e e e tee e e e eneeeenees
13 218-5107 FITTING = 90° 7787 ..ottt ettt e e e e e e e ette e e e e st e e e eestee e e e anraeeennees
14 C36910 VALVE = PTO ittt ettt ettt et e e e e e e e et te e e e nsae e e e ennteeeeennteneeenes
15 C37401 BRACKET - @CtUating ........cvviiiiiiiei i e e e e e e e e e
16 61-420 SCREW - 1/4” - 20 x 1-1/4” socket head .............coovviiiiiiiiieecee e 2
17 218-465 FITTING = 1/27 X 7187 = A4 ...ttt e e e et e e e 2
18 C37142 N R oo T USRS 2
19 C37187 COUPLING - qUICK, MalE 7/8.....cceieeeiee ettt 2
20 C37188 COUPLING - quick, female 7/8”.........ooi ittt 1
21 C37144 O I | OUURRPRRN 4
22 C37145 COVER = Clam .ottt e ettt e e et e e e s sste e e e s snte e e e s snbeeeessseneaans 2
23 113-14 BOLT = 1/47 = 20 X 27 .ttt ettt et e e e te e e e et ae e e e et e e e ente e e e eenreeeeenes 4
24 131-934 NUT - 1/4” = 20 flaNgE 10CK ....ceeeeeiiieeie e 4
25 C40641 L0 Y o (1 USROS 1
26 C40642 PLUG = AUSE .ottt ettt e et e e e e nte e e e et e e e e ntee e e e enreeeennees 1
27 C37454 CONDUIT - corrugated (cut to length) .........oeoevieiiiiii e 2
28 C22947 JLILL S 01 (o o TSRS 4
29 C37233 JLILY 1= T SRR 1
30 C37234 JLILY 1= =S S o PSR 1
31 C33750 HOSE - hydraulic 217 (B118) . .ceiieie ettt e e e s e e e 1
31 C32399 HOSE - hydraulic 25” (4116, 4118, 4120)......ccciiiiiie it 1
32 218-443 FITTING = 3/87 X /47 ..ottt e e e e ees
33 C37249 WASHER - spring .......ccccoevveveennnen.
34 C41043 COUPLING - quick, male 9/16”
35 C33404 (O Y o 11 ] R SUPRRPRR
36 C37235 TUBE - supply tee to P.T.O. “in” (3118)
36 C37236 TUBE - supply tee to P.T.O. “in” (4116, 4118, 4120)....c.cccccoveiiiiireeeiee e 1
37 C37237 TUBE - travel valve to P.T.O. “Out” (3118).....uuuiiiiiee it 1
37 C37238 TUBE - travel valve to P.T.O. “out” (4116, 4118, 4120).......c.ccccoiieeiiieee e 1
38 C41044 COUPLING - quick, female 9/16”........oco ittt 1
39 C37439 KEY - COUPIEr SWITCN ... e 1
C37440 DECAL ...ttt ettt et e e et e e et e e e e e tae e e e atreeeeannaaeeeeanraaaeans 1
113-1 BOLT = /47 = 20 ceeeie ettt ettt e e e st e e e st e e e s bt e e e sneeeeeeennaeaeens 2
195-518 WASHER - 1/47 ..ot 2
40 C37437 BRACKET - sWitCh MOUNTING ...c.ooiuiiiiiiiiiie e 1
41 C37459 CUSHION = KEY ..ot eitiite ettt ettt ettt e e ettt e e e sttt e e e s snteeeessnteeeeeanteeeesanseeeeeanseeeaans 1
42 C42048 KIT = COUPIEI SWILCN....cco e e 1
INDEX
REF. PART NO. DESCRIPTION
1 C36910 VALVE = PTO ittt ettt e e et e e et e e e et e e e e e nn e e e s ennteeeeentaeeeenes
2 C26706 LAV L =1 = o T Yo SRR
3 C26707 RING = SEAL.....ciiiiiiiiie ettt e e et e e et e e e
4 C26722 SPACER. ...t e e e e e e e e e et e e e e e treeeeatreeeeanrraenans
5 195-526 WASHER. ...ttt e e et e e e st e e e e nae e e e snse e e e e ntaeeenaneee s
6 C26724 SPRING = FEIUM ..ttt et e e s st e e e ebe e e e sreeee e
7 C26725 2T | SRS
8 C26726 L7 Y =T o] ] o PSRRI
9 165-143 SCREW - 1/4”" - 20 x 3/4
10 165-142 SCREW - 1/4” - 20 x 5/8
11 C26727 RETAINER = SEAI ....ceiiiiiiie ettt ettt e ee e e e e e e nree e e




INDEX

PR
7 S »
>~ | S @
P, & ()



INDEX

O©oooo~NoOOOahrhwWN-—-M

[ G I G QT G G
O, WON—-=—20O

m

PART NO.
C37487
187-1334
C37490
C37064
114-200
C25556
195-2134
C39492
C39493
113-412
192-21
C37289
C37291
C39515
C39516
113-120
195-103
192-20

MODEL 3118, 41

16, 4118, 4120 COMPACT TRACTORS

AIR DUCTS AND FAN

DESCRIPTION
DUCT -fan..................

SCREW = #8 - 18 X 1127 ettt
COVER - heat @XChanger ..........ooo i

FAN - cooling ..............

SCREW - 3/8” - 24 x 1”

WASHER - flat 3/8” x 1
WASHER - 1-1/8"........

ST1B e

SUPPORT - heat exchanger R.H. (ShOWN)..........cooooiiiie e
SUPPORT - heat exchanger L.H ........ooo e

SPACER - short...........
SPACER - long ...........
BOLT - 5/16” - 18 x 1-3
WASHER - 5/16".........
LOCKWASHER - 5/16”

I 1o e



INDEX

(=)
()]

—®
—®

%/@/@/CD



©o~NOOCOPhhWN-—-M

[ \NO T | O JESE L N N N i N [ N W
OO WooO~NOOOUPAPWN-O

3

NDEX

m

INDEX

PART NO.
C28237
C29636
C37250
C10482
C21518
C31670
129-122
C19025
195-513
132-320
138-2072
C30827
113-14
192-19
C37255
192-20
C32362
C37254
C29653
C37198
187-1328

C13360
192-23
113-424

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

SPEED CONTROL

DESCRIPTION

KNOB - speed control.......
BUSHING - lever..............
LEVER - speed control.....
SPRING - compression....
WASHER - nylon..............
ROD - control ...................

NUT - 5/16" N.F. ZINC Plated ......cccooiiiieeie e

JOINT -ball......ccccceen

WASHER .219” [.D. X .50” O.D ...t

PIN - cotter 3/32” x 3/4”....
PIN - roll 1/8” x 1-3/4”.......
SPRING - locator .............
BOLT- 1/4” 20x2" .............
LOCKWASHER - 1/4" ......
CARRIER - locator...........
LOCKWASHER - 5/16" ....
LOCATOR - half...............
SUPPORT - locator..........
SPACER-tube...................
CAM - switch ..........ccoce.
SCREW -#8 - 18 x 3/8” ...

DRAWBAR AND TOW HITCH

DRAWBAR........cccoevieee
LOCKWASHER - 1/2” ......

BOLT - 1/2” x 1" N.C. hex



INDEX




INDEX

O©Ooo~NOUGTOh~WNEM

n

PART NO.
C32259
219-17
C29693
132-310
NSS *
C44743 * *
C17249
C17250
192-20
C39509
C33956
C28237
NSS
132-320
195-533
C44383
C31681
195-521
C31670
129-122
C19025
113-209
131-938
113-208
C26188
218-1093
218-5056 *
NSS *
C44742 *
C27590
C30054
C13106
318-5134 **

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

HYDRAULIC LIFT

DESCRIPTION REQ'D
SHAFT ASSEMBLY = lift .ueiiiiiiiiie ettt e e enaaea s 1
FITTING - UBFICALION. ... e e e 1
PIN - cylinder t0 IeVer, ClEVIS. ... 1
[ 1 I oo (=T 7 £ G SRR 5
HOSE — long (Shown) (Use C44743 and 218-5134) .......ccccccvveeiiiiieeiiiieeeeniine e 1
[ (@ 15T = o T o PSSP 1
BRACKET - MOUNLING, TOP .uttviiiiiieeiiiiiiiiiee e e e sesiiee e e e e e e s s sinirae e e e e e e s sesannraeneeeeeesennnnes 2
BRACKET - mounting, BOttOM ... e e e 2
LOCKWASHER - 5/16” ......eiiiiiiiiiie ettt ettt 1
BRACKET - CYIINAET ... ettt e s e e e e e s s ee e e e e e e ennnnes 1
LEVER - lift CONMIOL....coi et e e e s e 1
KNOB = CONLIOI IBVET ...ttt e e e e e e e e e e e e enneees 1
BUSHING - lift lever (Use 353-462 fOr SEIVICE) ......ccouiuiiieiiiiieeeiiieee et 1
PIN = COEN 3/327 X /A oottt ettt et e e e e et e e e e e nbee e e e e 1
WASHER = 1/27 ..ottt et e e st ae e e et be e e e enba e e e e nraeeeeees 1
WASHER = NYION ...ttt bre e e e sntae e e e ennae e e e enees 1
SPRING - CONIOI IEVET......eiiiiiiiiie ettt e e sneaee s 1
WASHER = 5/18” ...oeiiiiieiie ittt s st e e st e e e e enbae e e et e e e e e 1
ROD = CONIOL ..ttt et e e st e e e st e e e s sbeeeennees 1
NUT = 5716”7 NLF. NEX ittt s e e e 1
BALL JOINT Lottt ettt ettt ettt ettt et e ettt e e s snb e e e e st e e e e snbbe e e s anbbeeeenenes 1
BOLT - 3/8" X 1-1/2" N.C. NEX ctiiie ettt 4
N[O I To ol T 7S A X O o = PR 8
BOLT - 3/8" = 16 X L-L/A4" ...ttt ettt e e et e e e e e 4
PIN - CYINABE DASE ... 1
FITTING - hydraulic 450 €lDOW ...........ooiiiiiiiiiii e 1
FITTING - valve (includes 218-5004 “0” FING) ...ccccvvreeeriirreeeiiireeesniiereeesineeesseneeeennens 2
HOSE — short (shown) (Use C44742 and 218-5134) .......cccccveeeeeiiicivieeeeeee e 1
[ (O 1] R o o PP 1
CYLINDER = Tt oeeeiiitiee ettt sttt e e st e e e s snbe e e e e snbaeeessnraeen e 1

Ll I =T | PRSPPI 1
(O1@ 1V =1 =S 0] o] ¢ Tor=1 1 o T 0] 1 ] o R 1
fItING — 22" — 20 X A5 ... oottt ettt ettt ettt ne e 2
*

Use Before PIN:
Use PIN and after
3118 — 14170482
4116 — 14171695
4118 — 14172656
4120 - 14173500



x
L
[a
-



INDEX

QOCD\IG)U'I-POJI\)—\QJI

G G G
AP WON-_~O

PART NO.

C32448
192-20

C32449
C20248
C32312
C32313
C32314
C32315
C32316
C32317
C32318
C32319
C32320
C31618

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

STARTER
DESCRIPTION REQ'D
BOLT - thru 5/167 = 18 X 3-1/27 ettt 2
LOCKWASHER = 5/167 ...t ee ettt e et e e e e sneeeeteeeanneeenneens 2
WASHER - special (outside mounting bolt) ..., 1
WASHER - 5/16” (inside mounting bolt) ...........cccooiiiiiiii e, 1
STARTER ASSEMBLY ...ttt e e e snee e s ae e e eneeeenees 1
KIT = NAAWAIE .....coiiiie e e e e e e e e e e e e e aneeee 1
KIT - solenoid (iNCIUdES PIUNGET) .......uuiiiiiiiiee et 1
KIT - bushing (inCIUAES rar Cap)........ccoeieiiriiiiie e 1
HOLDER - brush (includes negative brush) ...........ccccooceeieiiiiiciiieee e, 1
KIT = BIUSK ¢t neeas 1
KIT = Shift IOVEE e e e e e e e e 1
CLUTCH - starter (iNClUdES gear) .........ueiiiiiiiieiiiieeee et 1
STy o 1= SR 1
COVER - termiNal .......oooiiieie e e e e e e e e e e e e 1



mO)
INDEX @~ SwiTeH

TAILLIGHTS

COUPLER
SWITCH 17 = =
HARNESS | || |
T [
SEAT
PTO -
SWITCHES SWITCH

®-!

P
l

WIRE !
HARNESS | .= -

HEADLIGHTS

_”*”‘; RECTIFIER T
TRAVEL |
SWITCHES 4 .
:

@*[ﬁ@/[@/ o}
o= | || {IIE T
l :cONDENrs_Eﬁ s iﬁﬁ"“
i ‘ er( SOLENOID
q:b ).L_V___'_-:\J.Ea
e | ] .
o N 1T
_LJ____-:
®

IGNITION
SWITCH

VOLTAGE
SENSOR

usg HEADLIGHT
@—' = SWITCH

‘ ]




INDEX

Py}
QOUWoo~NOOOTMWNEM

[N

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

n

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

ELECTRICAL SYSTEM

PART NO. DESCRIPTION REQ'D
C36917 HARNESS - WII€, MAIN ...cocviiiiiieeeeieeeiee et e e e e e s e e e e e e eaebs s e e e e esesabaaeeeeeeeenns 1
C31943 CABLE - battery negative t0 ground .............ocueeiiiiiiiiiiniiee e 1
C37269 HARNESS - wire, seat switch, PTO and taillights............ccciiiiiiii 1
C14537 CONNECTOR - headlights .......cuiiiiiiiieiiiiiiee ettt e e enaeee s 1
C37165 TAILLIGHT —rear (#194 BUID) ....oviiiiieii et 2
C31617 ST N S Y o] 1 7= To = PRSPPI 1
C32178 HEADLIGHT - 12 volt (page 61 fOr SEIVICE)......cccurireeeeeieiiiireieee e e eecvree e e 2
C43044 SWITCH - headlights ....cooieiiieeeee e a e 1
C41010 BATTERY = 12 VOIL..cciiiitiieeiiiiiee ettt ettt e ettt e e snbae e e s sbeeeeeane 1
C30530 SWITCH = IgNITION ©.vvtiiiiiee e e e s e e e e e e st re e e e e e e e s snnnnreneeeeeeeanes 1
C24460 CONNECTOR - ignition SWILCH ......ccoiiuiiiiiiiiiiie it 1
C42929 HOURMETER ...ttt ettt ettt e e sttt e e e s et e e e e snta e e e e st e e e e annaeaeeenees 1
C37298 SWITCH - Seat (DIACK) .....eeeeiiiiiiie ittt 2
C30275 SWITCH - micro (at traVel IBVEI) .......ooo e 3
C37399 SWITCH - MICrO (At PTO) ..iiiiiiiiie ettt ettt e snsaae e eneaee s 2
C30279 CONNECTOR - MICIO SWILCH ....vviiiiiiiiee s 5
C32312 STARTER AND SOLENOID - 12 volt (see page 57 for SErvice) .........cccvvvveeeeeernnnnns 1
C32461 RECTIFIER - vOItage, 12 VOIS ......cccoiiiiiie ittt 1
C32296 COIL - ignition, 12 VOI........coiiiiiiiee ittt e e sbaee e srreeees 1
C32307 CONDENSER - 12 VOIE ....veiiiiiiiiie ettt snnaeee s 1
C42118 CONNECTOR - single female, taillight ..........cccoooiiiiiiiiee e 1
C31947 KIT = fUSE NOIAET ..o 1
C30260 FUSE - 30 AIMP .tiiiiiiiiiie ettt s e e st e e st e e e e st e e e s snta e e e e snbaaaeesnraeaesanes 1
C30262 (2] T = R T o [ox 1o | PR 3
C30263 SOCKET = BUID et e st e e e s srbe e e e e srraeae e 3
C42117 CONNECTOR - six wire, harness, female ... 1
C25486 CONNECTOR - thre€ WIir€, SENSOT ....cieiuvviieiiiiiiieeiiteteessiteeeesssteeeesssaeeessssseessnssseees 1
C37398 CONNECTOR - SEAL SWILCN .....vviiiiiiiiiie it 2
C42115 CONNECTOR - six wire, seat harness, Male .........cccccovvvveeeiiiiiee e 1

C42116 CONNECTOR - harness, taillight, Male..........c..ccoooiiiiiiiieie e 1



x
f
[=
<




INDEX

QOCD\I\IG)U'I-POJI\)—\QJI

WWNDNNDNNNNNNN_A22 A A aa
QO WUONOCUOPAPWN_rOCOO~NOOOPDWN-O

INDEX

N —

o0k w

PART NO.
121-21
182-525
C32460
C32453
C32456
C32455
187-1036
187-1908
C37199
C42358
C33697
C22947
C32301
C32300
193-6
C32459
C32295
129-1000
195-518
C33475
C24069
C32396
C32397
C19521
113-3
129-101
C32407
C32454
131-971
129-27
C32298
C32299

C29637
187-1328
C32178
NSS
C28932
C14304
C22573

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

BOLT - 1/4” - 20 x 1/2” flange 10CK ........cceeereeiiiieeee e
BOLT = #10 = 32 X 3/87 e eeee et
LOCKWASHER - #10 internal tooth ..........coooiiiiii e
(O I |
BOLT = 1/47 = 20 X 17 oottt steee e staee e et e e enanea e
L0 I YRR
SCREW = 1/47 = 20 X 17 1ottt
SCREW =#10 - 16 X 5/8” ..eeieeeeee et
SCREW =#4 - 40 X 1-1/27 oot
CLIP - wire, taillight ..o
NUT =#4 =40 oot a e
TIE = W€ et e e e e e e e e e ee e e e e e e e annes
NUT - M5 metric (negative terminal)...........ococeeiiiiiiiiii s
NUT - M4 metric (positive terminal) ............ocooceiiiiiiiiiiiiees
LOCKWASHER =#10 ...eiiiiiiiiiee et
SCREW -#10-32 X 17 S€lf I0CK .....oviiiieiiiiie e,
INSULATOR - ignition module ...........cccceeiiiiiiieiiiiie e
NUT - #10 - 32 taillight ......cocveieeieeee e
WASHER = 1/47 ..ot
RETAINER - battery........cooiiiiiiiiiie e
COVER - battery positive terminal............ccccceeeiiiiiiiieiiee e,
NUT - SWItCH ..o
CAP = NUL. e e
(O I | |
BOLT = 1/47 = 20 X B/47 ..ottt
NUT = 1/47 220 .ottt e et e e enaeeeeenes
KEY = IgNItION ..eeiiiieiee e
SPARK PLUG ..ottt
NUT = #8 = 36 .eeiiiiiiiiee ettt e et e e e e e e sntaee e e
NUT =10 NF oot e e enreee e e
CABLE - spark plug 9” ...
CABLE - spark plug 18-1/2" .......oeeieieee et

HEADLIGHT ASSEMBLY

RETAINER - headlight..........cccoooiiiiiiiiieccee e
SCREW = #8 X 3/87 ...ttt
HEADLIGHT ASSEMBLY ....ueeiiiieeee ettt
RECEPTACLE - headlight (order C32178) ......ccoeeevviviciiieeeeeeenn.
BULB - headlight............coooiiiiiiiiiic e
GASKET - headlight ...........cocoiiiiiiiie e
LENS - headlight.........c.ooooiiiiiiii e



INDEX

3118t INGERSOLL

o
4116 & INGERSOLL

(8)

4118 &::- INGERSOLL
(12

4120 #::- INGERSOLL

®

pr——
BRAKE - rzoAL 18 ON LEFT 5108 OF TRACTOR CAUTION
d PARKING BRAKE LOCK
TO ENGAGE-APPLY BRAKE ANO PUBK LOCK DOWN
O ABLEASE- #58H BRAXE PEDAL DOWN 20AD oreRATOR S MaRUALS

o T~

) s
on an
OPERATED UBE LOW RANGE/GEAR
FRONT END T OVER CAN OCCUR WHEN OPERATING ON
LOADING RAMPS OR HILLS, BACK UP RAMPS OR HALS
ORIVE FORWAAD GONG DOWN RAMPS OR MILLE
TO PARK TRACTOR PLACE TRAVEL CONTROL e
NEUTRAL e

RANGE SELECTOR T ARTNTS 0 TRACTOR OR ATTACHANENTS

FAILURE TO OBSERVE THESE PRECAUTIONS
COULD RESULT IN INJURY

0.

.
i
]
3
H
i

- mc i

REVERSE OFF, ON
ATTACHMENT
+«" ‘brive >

MADE IN USA




INDEX

OCOoOOONNOOPRWN-=_—-mM

A A aa
NNN-O

m

MODEL 3118, 4116, 4118, 4120 COMPACT TRACTORS
DECALS
PART NO. DESCRIPTION REQ'D
C36924 DECAL - “31187 hood L.H ... 1
C36925 DECAL - “3118” hood R.H. (SNOWN) ...ccouiiiiiiiiie e 1
C33588 DECAL - fUEI QAUJE ...ttt e e 1
C37197 DECAL - Steering WhEel..........ciiiiiiiii et 1
C37274 DECAL - Shift FaNGe ... oo 1
C33590 DECAL = BraKe ...ttt sttt ne e e nnne e 1
C34184 DECAL = flag .. ueee ettt sttt ettt sttt st b e s sae e 1
C36926 DECAL - “4116" hood L.H ... 1
C36927 DECAL - “4116” hood R.H. (SNOWN) ...ccoiiiiiiiiiiiie e 1
C36928 DECAL - “4118” hood L.H ... 1
C36929 DECAL - “4118” hood R.H. (SNOWN) ...ccouiiiiiiiie e 1
321-6659 DECAL = CAULION.....ciiiiieiiit et eee ettt st et e st e e snee e e aeeesmeeeeeeeeaneeeeaneeeanneans 1
C30539 MEDALLION ...ttt et e e st e et e e em e e e sneeeemseeeneeeanneeennneens 1
C37275 DECAL PTO ettt ettt ettt st et e e et e e eaee e emeeeeteeeemeeeaanneaanneans 1
C36930 DECAL - “4120” hood L.H ... 1
C36931 DECAL - “4120” hood R.H ..o 1



	MAIN
	ENGINE IDENTIFICATION
	GENERAL INFORMATION
	INDEX
	PAINT
	ENGINE SECTION
	AIR CLEANER
	CARBURETOR
	CRANKSHAFT, CAMSHAFT AND FLYWHEEL
	CYLINDER BLOCK
	BLOWER HOUSING AND GOVERNOR
	EXHAUST PIPES AND COVERS
	FUEL SYSTEM
	GOVERNOR GEARCASE AND IGNITION ROTOR
	MUFFLER AND SHIELDS
	OIL BASE, PUMP, FILTER AND FILLER TUBE
	PISTONS, RINGS AND CONNECTING RODS
	STARTER

	TRACTOR SECTION
	AIR DUCTS AND FAN
	BRAKE ASSEMBLY
	CHOKE AND THROTTLE
	DRAWBAR AND TOW HITCH
	FRAME, FOOT PADS AND BELLY PAN
	FRONT AXLE
	FRONT AND REAR WHEELS
	HOOD AND GRILLE
	HYDRAULIC SYSTEM
	CONTROL VALVE
	HYDRAULIC LIFT
	HYDRAULIC PTO
	MOTOR
	PUMP
	POWER STEERING

	SEAT, FENDERS AND TOOL TRAY
	SPEED CONTROL
	TRANSMISSION AND FINAL DRIVE


